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1. NAME OF THE MEDICINAL PRODUCT 

 

Docetaxel AqVida 20 mg/ml concentrate for solution for infusion 

 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

 

Each mlofconcentratecontains20 mgdocetaxel. 

 

Onevialof1 mlofconcentratecontains20 mgofdocetaxel.  

Onevialof4 mlofconcentratecontains80 mgofdocetaxel.  

Onevialof8 mlofconcentratecontains160 mgofdocetaxel. 

 

Excipient with known effect: 

Each1 ml vialofconcentratecontains0.5 mlofethanolanhydrous(395 mg). 
Each4 ml vialofconcentratecontains2 mlofethanolanhydrous(1580 mg). 
Each8 ml vialofconcentratecontains4 mlofethanolanhydrous(3160 mg). 
 

Forthefulllistofexcipients,seesection6.1. 

 

 

3. PHARMACEUTICAL FORM 

 

Concentrateforsolutionforinfusion (sterile concentrate). 

 

Theconcentrateisa yellow to brownish yellow clear oily solution. 

 

 

4. CLINICAL PARTICULARS 

 

4.1 Therapeutic indications 

 

Breastcancer 

 

Docetaxel 

incombinationwithdoxorubicinandcyclophosphamideisindicatedfortheadjuvanttreatmentofpatientswith

: 

 operablenode-positivebreastcancer 

 operablenode-negativebreastcancer. 

 

Forpatientswithoperablenode-negativebreastcancer,adjuvanttreatmentshouldberestrictedto 

patientseligibletoreceivechemotherapyaccordingtointernationallyestablishedcriteriaforprimary 

therapyofearlybreastcancer(seesection5.1). 

 

Docetaxel incombinationwithdoxorubicinisindicatedforthetreatmentofpatientswithlocally 

advancedormetastaticbreastcancerwhohavenotpreviouslyreceivedcytotoxictherapyforthis condition. 

 

Docetaxel monotherapyisindicatedforthetreatmentofpatientswithlocallyadvancedor 

metastaticbreastcancerafterfailureofcytotoxictherapy.Previouschemotherapyshouldhave 

includedananthracyclineoranalkylatingagent. 

 

Docetaxelincombinationwithtrastuzumabisindicatedforthetreatmentofpatientswithmetastatic 

breastcancerwhosetumoursoverexpressHER2andwhopreviouslyhavenotreceived chemotherapy for 

metastaticdisease. 
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Docetaxelincombinationwithcapecitabineisindicatedforthetreatmentofpatientswithlocally 

advancedormetastaticbreastcancerafterfailureofcytotoxicchemotherapy.Previoustherapyshouldhaveincl

udedananthracycline. 

 

Non-small cell lung cancer 

 

Docetaxelisindicatedforthetreatmentofpatientswithlocallyadvancedormetastaticnon-

smallcelllungcancerafterfailureofpriorchemotherapy. 

 
Docetaxelincombinationwithcisplatinisindicatedforthetreatmentofpatientswithunresectable, 

locallyadvancedormetastaticnon-

smallcelllungcancer,inpatientswhohavenotpreviouslyreceivedchemotherapyforthiscondition. 

 

Prostatecancer 

 

Docetaxelincombinationwithprednisoneorprednisoloneisindicatedforthetreatmentofpatients 

withmetastatic castration-resistantprostatecancer. 

 

Docetaxel in combination with androgen-deprivation therapy (ADT), with or without prednisone or 

prednisolone, is indicated for the treatment of patients with metastatic hormone- sensitive prostate 

cancer 

 
Gastricadenocarcinoma 

 

Docetaxelincombinationwithcisplatinand5-fluorouracilisindicatedforthetreatmentofpatients 

withmetastaticgastricadenocarcinoma,includingadenocarcinomaofthegastroesophagealjunction, 

whohavenotreceivedpriorchemotherapyformetastaticdisease. 

 
Headandneckcancer 

 

Docetaxelincombinationwithcisplatinand5-

fluorouracilisindicatedfortheinductiontreatmentofpatientswithlocallyadvancedsquamouscellcarcinoma

oftheheadandneck. 

 

4.2 Posology and method of administration 

 

Theuseofdocetaxelshouldbeconfinedtounitsspecialisedintheadministrationofcytotoxic 

chemotherapyanditshouldonlybeadministeredunderthesupervisionofaphysicianqualifiedinthe 

useofanticancerchemotherapy(seesection6.6). 

 

Posology 

 

Forbreast,non-

smallcelllung,gastric,andheadandneckcancers,premedicationconsistingofanoralcorticosteroid,suchasde

xamethasone16 mgperday (e.g.8mgBID)for3daysstarting1daypriorto 

docetaxeladministration,unlesscontraindicated,canbeused(seesection4.4). 

Formetastatic castration-resistant 

prostatecancer,giventheconcurrentuseofprednisoneorprednisolonetherecommended 

premedicationregimenisoraldexamethasone8mg,12hours,3hoursand1hourbeforethedocetaxel 

infusion(seesection4.4). 

For metastatic hormone-sensitive prostate-cancer, irrespective of the concurrent use of prednisone or 

prednisolone, the recommended premedication regimen is oral dexamethasone 8 mg 12 hours, 3 hours, 

and 1 hour before docetaxel infusion (see section 4.4) 

 

Prophylactic G-CSF may beusedtomitigatetheriskofhaematologicaltoxicities. 
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Docetaxelis administeredasaone-hourinfusioneverythreeweeks. 

 

Breastcancer 

Intheadjuvanttreatmentofoperablenode-positiveandnode-negativebreastcancer,therecommended 

doseofdocetaxelis75 mg/m
2
administered1-hourafterdoxorubicin50 mg/m

2
and 

cyclophosphamide500 mg/m
2
every3 weeksfor6 cycles(TACregimen)(seealsoDoseadjustmentsduringtr

eatment).  

Forthetreatmentofpatientswithlocallyadvancedormetastaticbreastcancer,therecommendeddose 

ofdocetaxelis 100 mg/m
2
in monotherapy.Infirst-linetreatment,docetaxel75 mg/m

2
isgivenin 

combinationtherapywith doxorubicin(50mg/m
2
). 

 

Incombinationwithtrastuzumabtherecommendeddoseofdocetaxelis100mg/m
2
everythreeweeks, 

withtrastuzumabadministeredweekly.Inthepivotalstudytheinitialdocetaxelinfusionwasstarted 

thedayfollowingthefirstdoseoftrastuzumab.Thesubsequentdocetaxeldoseswereadministered 

immediatelyaftercompletionofthetrastuzumabinfusion,iftheprecedingdoseoftrastuzumabwas 

welltolerated.Fortrastuzumabdoseandadministration,seetrastuzumabsummaryofproduct characteristics. 

 

In combination with capecitabine, the recommended dose of docetaxel is 75 mg/m
2
 every three 

weeks,combined with capecitabine at 1250 mg/m
2
 twice daily (within 30 minutes after a meal) for 

2 weeksfollowed by a 1-week rest period. For capecitabine dose calculation according to body surface 

area,see capecitabine summary of product characteristics. 

 

Non-smallcelllungcancer 

Inchemotherapynaïvepatientstreatedfornon-smallcelllungcancer,therecommendeddoseregimen 

isdocetaxel75 mg/m
2
immediatelyfollowedbycisplatin75 mg/m

2
over30–60 minutes.Fortreatment 

afterfailureofpriorplatinum-basedchemotherapy,therecommendeddoseis75 mg/m
2
asa single agent. 

 
Prostatecancer 

Metastatic castration-resistant prostate cancer 

Therecommendeddoseofdocetaxelis75 mg/m
2
.Prednisoneorprednisolone5 mgorallytwicedaily 

isadministeredcontinuously(seesection5.1). 

 
Metastatic hormone-sensitive prostate cancer 

The recommended dose of docetaxel is 75 mg/m
2
 every 3 weeks for 6 cycles. Prednisone or 

prednisolone 5 mg orally twice daily may be administered continuously. 

 

Gastricadenocarcinoma 

Therecommendeddoseofdocetaxelis75 mg/m
2
asa1-hourinfusion,followedby cisplatin75 mg/m

2
,asa 1-

to3-hourinfusion(bothonday 1only),followedby 5-fluorouracil750 mg/m
2 
per daygivenasa24-

hourcontinuousinfusionfor5days,startingattheendofthecisplatininfusion.Treatmentisrepeatedeverythree

weeks.Patientsmustreceivepremedicationwithantiemeticsandappropriatehydrationforcisplatinadministr

ation.ProphylacticG-CSFshouldbeusedto mitigatethe 

riskofhaematologicaltoxicities(seealsoDoseadjustmentsduringtreatment). 

 
Headandneckcancer 

Patientsmustreceivepremedicationwithantiemeticsandappropriatehydration(priortoandafter 

cisplatinadministration).ProphylacticG-CSFmaybeusedto 

mitigatetheriskofhaematologicaltoxicities.Allpatientsonthedocetaxel-

containingarmoftheTAX 323andTAX 324studies,received prophylacticantibiotics. 

 

 Inductionchemotherapyfollowedby radiotherapy(TAX 323) 

Fortheinductiontreatmentofinoperablelocallyadvancedsquamouscellcarcinomaofthehead 

andneck(SCCHN),therecommendeddoseofdocetaxelis75 mg/m
2
asa1 hourinfusion followedby 

cisplatin75 mg/m
2
over1 hour,ondayone,followedby 5-fluorouracilasa 

continuousinfusionat750 mg/m
2
perdayforfivedays.Thisregimenisadministeredevery 

3 weeksfor4 cycles.Followingchemotherapy,patientsshouldreceiveradiotherapy. 
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 Inductionchemotherapyfollowedby chemoradiotherapy(TAX 324) 

Fortheinductiontreatmentofpatientswithlocallyadvanced(technicallyunresectable,low 

probabilityofsurgicalcure,andaimingatorganpreservation)squamouscellcarcinomaofthehead 

andneck(SCCHN),therecommendeddoseofdocetaxelis75 mg/m
2
as a1 hourintravenous 

infusiononday 1,followedby cisplatin100 mg/m
2
administeredasa 30-minuteto3-hour 

infusion,followedby 5-fluorouracil1000 mg/m
2
/dayasacontinuousinfusionfromday 1today 4. 

Thisregimenisadministeredevery3 weeksfor3 cycles.Followingchemotherapy,patientsshould 

receivechemoradiotherapy. 

 

Forcisplatinand5-fluorouracildosemodifications,seethecorrespondingsummaryofproduct 

characteristics. 

 

Doseadjustmentsduringtreatment 

 

General 

Docetaxelshouldbeadministeredwhentheneutrophilcountis≥ 1500cells/mm
3
. 

Inpatientswhoexperiencedeitherfebrileneutropenia,neutrophilcount< 500 cells/mm
3
formorethan 

oneweek,severeorcumulativecutaneousreactionsorsevereperipheralneuropathyduringdocetaxel 

therapy,thedoseofdocetaxelshouldbereducedfrom100 mg/m
2
to75 mg/m

2
and/orfrom75 to 

60 mg/m
2
.Ifthepatientcontinuestoexperiencethesereactionsat 60 mg/m

2
,thetreatmentshouldbe 

discontinued. 

 

Adjuvanttherapyforbreastcancer 

PrimaryG-CSFprophylaxisshouldbeconsideredinpatientswhoreceivedocetaxel,doxorubicinand 

cyclophosphamide(TAC)adjuvanttherapyforbreastcancer.Patientswhoexperiencefebrile 

neutropeniaand/orneutropenicinfectionshouldhavetheirdocetaxeldosereducedto60 mg/m
2
inall 

subsequentcycles(seesections4.4and4.8).PatientswhoexperienceGrade3or4stomatitisshould 

havetheirdosedecreasedto60 mg/m
2
. 

 

Incombinationwithcisplatin 

Forpatientswhoaredosedinitiallyatdocetaxel75 mg/m
2
incombinationwithcisplatinandwhose 

nadirofplateletcountduringthepreviouscourseoftherapyis< 25 000cells/mm
3
,orinpatientswho 

experiencefebrileneutropenia,orinpatientswithseriousnon-haematologictoxicities,thedocetaxel 

doseinsubsequentcyclesshouldbereducedto65 mg/m
2
.Forcisplatindoseadjustments,seethe 

correspondingsummaryofproductcharacteristics. 

 

Incombinationwithcapecitabine 

 Forcapecitabinedosemodifications,seecapecitabinesummaryofproductcharacteristics. 

 ForpatientsdevelopingthefirstappearanceofGrade2toxicity,whichpersistsatthetimeof 

thenextdocetaxel/capecitabinetreatment,delaytreatmentuntilresolvedtoGrade0-1,andresume at 

100 %oftheoriginaldose. 

 ForpatientsdevelopingthesecondappearanceofGrade2toxicity,orthefirstappearanceof 

Grade3toxicity,atanytimeduringthetreatmentcycle,delaytreatmentuntilresolvedtoGrade0-1 

andthenresumetreatmentwithdocetaxel55 mg/m
2
. 

 Foranysubsequentappearancesoftoxicities,oranyGrade4toxicities,discontinuethe 

 docetaxeldose. 

 
Fortrastuzumabdosemodifications,seetrastuzumabsummaryofproductcharacteristics. 

 
Incombinationwithcisplatinand5-fluorouracil 

Ifanepisodeoffebrileneutropenia,prolongedneutropeniaorneutropenicinfectionoccursdespite G-

CSFuse,thedocetaxeldoseshouldbereducedfrom75to60 mg/m
2
.Ifsubsequentepisodesof 

complicatedneutropeniaoccurthedocetaxeldoseshouldbereducedfrom60to45 mg/m
2
.Incaseof 

Grade4thrombocytopeniathedocetaxeldoseshouldbereducedfrom75to60 mg/m
2
.Patientsshould 
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notberetreatedwithsubsequentcyclesofdocetaxeluntilneutrophilsrecovertoalevel 

> 1500 cells/mm
3
andplateletsrecovertoalevel> 100 000 cells/mm

3
.Discontinuetreatmentifthese 

toxicitiespersist(seesection4.4). 

Recommendeddosemodificationsfortoxicitiesinpatientstreatedwithdocetaxelincombinationwith 

cisplatinand5-fluorouracil(5-FU): 

 
 

Toxicity Doseadjustment 
Diarrhoeagrade3 Firstepisode:reduce5-FUdoseby 20 %. 

Secondepisode:thenreducedocetaxeldoseby 20 %. 

Diarrhoeagrade4 Firstepisode:reducedocetaxeland5-FUdosesby20 %. 

Secondepisode:discontinuetreatment. 

Stomatitis/mucositisgrade3 Firstepisode:reduce5-FUdoseby 20 %. 

Secondepisode:stop5-FUonly,atallsubsequentcycles. 

Thirdepisode:reducedocetaxeldoseby20 %. 

Stomatitis/mucositisgrade4 Firstepisode:stop5-FUonly,atallsubsequentcycles. 

Secondepisode:reducedocetaxeldoseby 20 %. 
 

Forcisplatinand5-fluorouracildoseadjustments,seethecorrespondingsummaryofproduct characteristics. 

 

InthepivotalSCCHNstudiespatientswhoexperiencedcomplicatedneutropenia(includingprolonged 

neutropenia,febrileneutropenia,orinfection),itwasrecommendedtouseG-CSFtoprovide 

prophylacticcoverage(eg,day6-15)inallsubsequentcycles. 

 

Specialpopulations 

 

Patientswithhepaticimpairment 

Basedonpharmacokineticdatawithdocetaxelat100 mg/m
2
assingleagent,patientswhohaveboth 

elevationsoftransaminase(ALTand/orAST)greaterthan1.5timestheupperlimitofthenormal 

range(ULN)andalkalinephosphatasegreaterthan2.5timestheULN,therecommendeddoseof 

docetaxelis75 mg/m
2
(seesections4.4and5.2).Forthosepatientswithserumbilirubin> ULNand/or 

ALTandAST>3.5timestheULNassociatedwithalkalinephosphatase> 6 timestheULN,nodose-

reductioncanberecommendedanddocetaxelshouldnotbeusedunlessstrictlyindicated. 

Incombinationwithcisplatinand5-fluorouracilforthetreatmentofpatientswithgastric 

adenocarcinoma,thepivotalclinicalstudyexcludedpatientswithALTand/orAST> 1.5×ULN 

associatedwithalkalinephosphatase> 2.5×ULN,andbilirubin> 1xULN;forthesepatients,no dose-

reductionscanberecommendedanddocetaxelshouldnotbeusedunlessstrictlyindicated.No 

dataareavailableinpatientswithhepaticimpairmenttreatedbydocetaxelincombinationintheother 

indications. 

 
Paediatricpopulation 

Thesafetyandefficacyofdocetaxelinnasopharyngealcarcinomainchildrenaged1monthtoless 

than18yearshavenotyetbeenestablished. 

Thereisnorelevantuseofdocetaxelinthepaediatricpopulationintheindicationsbreastcancer, non-

smallcelllungcancer,prostatecancer,gastriccarcinomaandheadandneckcancer,notincluding 

typeIIandIIIlessdifferentiatednasopharyngealcarcinoma. 

 
Older people 

Basedonapopulationpharmacokineticanalysis,therearenospecialinstructionsforusein the older people.  

In combinationwithcapecitabine,forpatients60 yearsofageor more,astartingdosereductionof 

capecitabineto75 %isrecommended(seecapecitabinesummaryofproductcharacteristics). 

 

Method of administration 

 

For instructions on preparation and administration of the product, see section 6.6. 
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4.3 Contraindications 

 

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1. 

 

Patients with baseline neutrophil count of < 1500 cells/mm
3
. 

 

Patients with severe liver impairment (see sections 4.2 and 4.4). 

 

Contraindications for other medicinal products also apply, when combined with docetaxel. 

 

4.4 Special warnings and precautions for use 

 

Forbreastandnon-

smallcelllungcancers,premedicationconsistingofanoralcorticosteroid,suchasdexamethasone16 mgperda

y(e.g.8 mgBID)for3 daysstarting1 daypriortodocetaxel 

administration,unlesscontraindicated,canreducetheincidenceandseverityoffluidretentionas well as 

theseverityofhypersensitivityreactions.Forprostatecancer,thepremedicationisoral 

dexamethasone8 mg,12 hours,3 hoursand1 hourbeforethedocetaxelinfusion(seesection4.2). 

 

Haematology 

 

Neutropeniaisthemostfrequentadversereactionofdocetaxel.Neutrophilnadirsoccurredatamedian 

of7 daysbutthisintervalmaybeshorterinheavilypre-treatedpatients.Frequentmonitoringof 

completebloodcountsshouldbeconductedon allpatientsreceivingdocetaxel.Patientsshouldbe 

retreatedwithdocetaxelwhenneutrophilsrecovertoalevel ≥ 1500cells/mm
3
(seesection4.2). 

 

Inthecaseofsevereneutropenia(< 500 cells/mm
3
forsevendaysor more)duringacourseof 

docetaxeltherapy,areductionindoseforsubsequentcoursesoftherapyortheuseofappropriate 

symptomaticmeasuresarerecommended(seesection4.2). 

 

Inpatientstreatedwithdocetaxelincombinationwithcisplatinand5-

fluorouracil(TCF),febrileneutropeniaandneutropenicinfectionoccurredatlowerrateswhenpatientsreceive

dprophylactic G-CSF.PatientstreatedwithTCFshouldreceiveprophylacticG-CSFto mitigatetheriskof 

complicatedneutropenia(febrileneutropenia,prolongedneutropeniaorneutropenicinfection). 

PatientsreceivingTCFshouldbecloselymonitored(seesections4.2and4.8). 

 
Inpatientstreatedwithdocetaxelincombinationwithdoxorubicinand cyclophosphamide(TAC), 

febrileneutropeniaand/orneutropenicinfectionoccurredatlowerrateswhenpatientsreceived primaryG-

CSFprophylaxis.PrimaryG-CSFprophylaxisshouldbeconsideredinpatientswhoreceive 

adjuvanttherapywithTACforbreastcancerto mitigatetheriskofcomplicatedneutropenia(febrile 

neutropenia,prolongedneutropeniaorneutropenicinfection).PatientsreceivingTACshouldbe 

closelymonitored(seesections4.2and4.8). 

 

Gastrointestinal reactions 

 

Caution is recommended for patients with neutropenia, particularly at risk for developing 

gastrointestinal complications. Although majority of cases occurred during the first or second cycle of 

docetaxel containing regimen, enterocolitis could develop at any time, and could lead to death as early 

as on the first day of onset. Patients should be closely monitored for early manifestations of serious 

gastrointestinal toxicity (see sections 4.2, 4.4 Haematology, and 4.8). 

 
Hypersensitivityreactions 

 

Patientsshouldbeobservedcloselyforhypersensitivityreactionsespeciallyduringthefirstandsecond 

infusions.Hypersensitivityreactionsmayoccurwithinafew minutesfollowingtheinitiationofthe 

infusionofdocetaxel,thusfacilitiesforthetreatmentofhypotensionandbronchospasmshouldbe 
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available.Ifhypersensitivityreactionsoccur,minorsymptomssuchasflushingorlocalisedcutaneous 

reactionsdonotrequireinterruptionoftherapy.However,severereactions,suchasseverehypotension,bronch

ospasmorgeneralisedrash/erythemarequireimmediatediscontinuationofdocetaxeland 

appropriatetherapy.Patientswhohavedevelopedseverehypersensitivityreactionsshouldnotbere-

challengedwithdocetaxel.Patients who have previously experienced a hypersensitivity reaction to 

paclitaxel may be at risk to develop hypersensitivity reaction to docetaxel, including more severe 

hypersensitivity reaction. These patients should be closely monitored during initiation of docetaxel 

therapy. 

 

Cutaneousreactions 

 

Localisedskinerythemaoftheextremities(palmsofthehandsandsolesofthefeet)withoedemafollowedby 

desquamationhasbeenobserved.Severesymptomssuchaseruptionsfollowedby 

desquamationwhichleadtointerruptionordiscontinuationofdocetaxeltreatmentwerereported(see 

section4.2). 

 

Severe Cutaneous Adverse Reactions (SCARs) such as Stevens-Johnson Syndrome (SJS), Toxic 

Epidermal Necrolysis (TEN) and Acute Generalized Exanthematous Pustulosis (AGEP) have been 

reported with docetaxel treatment. Patients should be informed about the signs and symptoms of 

serious skin manifestations and closely monitored. If signs and symptoms suggestive of these reactions 

appear discontinuation of docetaxel should be considered. 

 

Fluidretention 

 

Patientswithseverefluidretentionsuchaspleuraleffusion,pericardialeffusionandascitesshouldbe 

monitoredclosely. 

 

Respiratory disorders 

 

Acute respiratory distress syndrome, interstitial pneumonia/pneumonitis, interstitial lung disease, 

pulmonary fibrosis and respiratory failure have been reported and may be associated with fatal 

outcome. Cases of radiation pneumonitis have been reported in patients receiving 

concomitantradiotherapy. 

If new or worsening pulmonary symptoms develop, patients should be closely monitored, promptly 

investigated, and appropriately treated. Interruption of docetaxel therapy is recommended until 

diagnosis is available. Early use of supportive care measures may help improve the condition. The 

benefit of resuming docetaxel treatment must be carefully evaluated. 

 

Patientswithliverimpairment 

 

Inpatientstreatedwithdocetaxelat100 mg/m
2
assingleagentwhohaveserumtransaminaselevels 

(ALTand/orAST)greaterthan1.5 timestheULNconcurrentwithserumalkalinephosphataselevels 

greaterthan2.5 timestheULN,thereis ahigherriskofdevelopingsevereadversereactionssuchas 

toxicdeathsincludingsepsisandgastrointestinalhaemorrhagewhichcanbefatal,febrileneutropenia, 

infections,thrombocytopenia,stomatitisandasthenia.Therefore,therecommendeddoseofdocetaxelin 

thosepatientswithelevatedliverfunctiontest(LFTs)is75 mg/m
2
andLFTsshouldbemeasuredat 

baselineandbeforeeachcycle(seesection4.2). 

Forpatientswithserumbilirubinlevels> ULNand/orALTandAST> 3.5timestheULNconcurrent 

withserumalkalinephosphataselevels> 6 timestheULN,nodose-reductioncanberecommendedand 

docetaxelshouldnotbeusedunlessstrictlyindicated. 

Incombinationwithcisplatinand5-fluorouracilforthetreatmentofpatientswithgastric 

adenocarcinoma,thepivotalclinicalstudyexcludedpatientswithALTand/orAST> 1.5 × ULN 

associatedwithalkalinephosphatase> 2.5 × ULN,andbilirubin> 1 x ULN;forthesepatients,no dose-

reductionscanberecommendedanddocetaxelshouldnotbeusedunlessstrictlyindicated. No data 

areavailableinpatientswithhepaticimpairmenttreatedbydocetaxelincombinationintheother indications. 
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Patientswithrenalimpairment 

 

Therearenodataavailableinpatientswithseverelyimpairedrenalfunctiontreatedwithdocetaxel. 

 

Nervoussystem 

 

Thedevelopmentofsevereperipheralneurotoxicityrequiresareductionofdose(seesection4.2). 

 

Cardiactoxicity 

 

Heartfailurehasbeenobservedinpatientsreceivingdocetaxelincombinationwithtrastuzumab,particularlyf

ollowinganthracycline(doxorubicinorepirubicin)-containingchemotherapy.This may be 

moderatetosevereandhasbeenassociatedwithdeath(seesection4.8). 

 
Whenpatientsarecandidatesfortreatmentwithdocetaxelincombinationwithtrastuzumab,theyshouldunder

gobaselinecardiacassessment.Cardiacfunctionshouldbefurthermonitoredduringtreatment 

(e.g.everythreemonths)tohelpidentifypatientswhomaydevelopcardiacdysfunction.Formore details 

seesummaryofproductcharacteristicsoftrastuzumab. 

 

Ventricular arrhythmia including ventricular tachycardia (sometimes fatal) has been reported in 

patients treated with docetaxel in combination regimens including doxorubicin, 5-fluorouracil and/ or 

cyclophosphamide (see section 4.8). 

Baseline cardiac assessment is recommended. 

 

Eye disorders 

 

Cystoid macular oedema (CMO) has been reported in patients treated with docetaxel. Patients with 

impaired vision should undergo a prompt and complete ophthalmologic examination. In case CMO is 

diagnosed, docetaxel treatment should be discontinued and appropriate treatment initiated (see section 

4.8). 

 

Second primary malignancies 

 

Second primary malignancies have been reported when docetaxel was given in combination with 

anticancer treatments known to be associated with second primary malignancies. Second primary 

malignancies (including acute myeloid leukemia, myelodysplastic syndrome and non-Hodgkin 

lymphoma) may occur several months or years after docetaxel-containing therapy. Patients should be 

monitored for second primary malignancies (see section 4.8). 

 

Tumour Lysis Syndrome 

 

Tumour lysis syndrome has been reported with docetaxel after the first or the second cycle (see section 

4.8). Patients at risk of tumour lysis syndrome (e.g. with renal impairment, hyperuricemia, bulky 

tumour, rapid progression) should be closely monitored. Correction of dehydration and treatment of 

high uric acid levels are recommended prior to initiation of treatment. 

 

Others 

 

Women of childbearing potential must use contraceptive 

measuresduringtreatmentandfor2 monthsaftercessationoftreatment with docetaxel. Men must use 

contraceptive measures during treatment and for 4 months after cessation of treatment with 

docetaxel(seesection4.6). 

 

TheconcomitantuseofdocetaxelwithstrongCYP3A4inhibitors(e.g.,ketoconazole,itraconazole, 

clarithromycin,indinavir,nefazodone,nelfinavir,ritonavir,saquinavir,telithromycinand 

voriconazole)shouldbeavoided(seesection4.5). 
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Additionalcautionsforuseinadjuvanttreatmentofbreastcancer 

 

Complicatedneutropenia 

Forpatientswhoexperiencecomplicatedneutropenia(prolongedneutropenia,febrileneutropeniaor 

infection),G-CSFanddosereductionshouldbeconsidered(seesection4.2). 

 

Gastrointestinalreactions 

Symptomssuchasearlyabdominalpainandtenderness,fever,diarrhoea,withorwithoutneutropenia, 

maybeearlymanifestationsofseriousgastrointestinaltoxicityandshouldbeevaluatedandtreated promptly. 

 

 

Congestiveheartfailure (CHF) 

Patientsshouldbemonitoredforsymptomsofcongestiveheartfailureduringtherapyandduringthe 

followupperiod.In patients treated with the TAC regimen for node positive breast cancer, the risk 

ofCHF has been shown to be higher during the first year after treatment (see sections 4.8 and 5.1). 

 

Patientswith4+nodes 

As the benefit observed in patients with 4+ nodes was not statistically significant on disease-free 

survival (DFS) and overall survival (OS), thepositive 

benefit/riskratioforTACinpatientswith4+nodeswasnotfullydemonstrated 

atthefinalanalysis(seesection5.1). 

 

Elderly 

 

Cautions for use in adjuvant treatment of breast cancer 

Therearelimiteddataavailableinpatients> 70 yearsofageondocetaxeluseincombinationwith 

doxorubicinand cyclophosphamide. 

 

Cautions for use in castration-resistant prostate cancer 

Ofthe333 patientstreatedwithdocetaxeleverythreeweeksinaprostatecancerstudy 

(TAX 327),209 patients were 

65 yearsofageorgreaterand68 patientswereolderthan75 years.Inpatientstreatedwith 

docetaxeleverythreeweeks,theincidenceofrelatednailchangesoccurredatarate≥ 10 %higherin 

patientswhowere65 yearsofageorgreatercomparedtoyoungerpatients.Theincidenceofrelated 

fever,diarrhoea,anorexia,andperipheraloedemaoccurredatrates≥ 10 %higherinpatientswhowere 

75 yearsofageorgreaterversuslessthan65 years. 

 

Cautions for use in hormone-sensitive prostate cancer 

Of the 545 patients treated with docetaxel every 3 weeks in a hormone-sensitive prostate cancer study 

(STAMPEDE), 296 patients were 65 years of age or older, and 48 patients were 75 years of age or 

older. More patients aged ≥ 65 years in the docetaxel arm reported hypersensitivity reaction, 

neutropenia, anaemia, fluid retention, dyspnea, and nail changes when compared to the patients aged 

less than 65 years. None of these increases in frequency reached 10 % difference with the control arm. 

In patients who were 75 years of age or older, when compared to younger patients, neutropenia, 

anaemia, diarrhea, dyspnea and upper respiratory tract infection were reported with a greater incidence 

(at least 10 % higher). 

 

Cautions for use in gastric adenocarcinoma cancer 

Among the 300 (221 patients in the phase III part of the study and 79 patients in the phase II 

part)patients treated with docetaxel in combination with cisplatin and 5-fluorouracil in the gastric 

cancerstudy, 74 were 65 years of age or older and 4 patients were 75 years of age or older. The 

incidence ofserious adverse events was higher in older people compared to younger patients. The 

incidenceof the following adverse events (all grades): lethargy, stomatitis, neutropenic infection 

occurred atrates ≥ 10 % higher in patients who were 65 years of age or older compared to younger 

patients. 
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Older people treated with TCF should be closely monitored. 

 

Excipients 

 

1 ml vial: 

This medicinal product contains 50 vol % ethanol (alcohol), i.e. up to 395 mg (0.5 ml) per 

vial,equivalent to 10 ml of beer or 4 ml wine. 

 

4 ml vial: 

This medicinal product contains 50 vol % ethanol (alcohol), i.e. up to 1580 mg (2 ml) per 

vial,equivalent to 40 ml of beer or 17 ml wine. 

 

8 ml vial: 

This medicinal product contains 50 vol % ethanol (alcohol), i.e. up to 3160 mg (4 ml) per 

vial,equivalent to 80 ml of beer or 33 ml wine. 

 

Harmful for those suffering from alcoholism. 

 

To be taken into account in pregnant or breast-feeding women, children and high-risk groups such 

aspatients with liver disease, or epilepsy. 

 

Consideration should be given to possible effects on the central nervous system. 

 

4.5  Interaction with other medicinal products and other forms of interaction 

 

The amount of alcohol in this medicinal product may alter the effects of other medicinal products. 

 

In vitro studies have shown that the metabolism of docetaxel may be modified by the concomitant 

administration of compounds which induce, inhibit or are metabolised by (and thus may inhibit the 

enzyme competitively) cytochrome P450-3A such as ciclosporine, ketoconazole and erythromycin. As 

a result, caution should be exercised when treating patients with these medicinal products as 

concomitant therapy since there is a potential for a significant interaction. 
 

IncaseofcombinationwithCYP3A4inhibitors,theoccurrenceofdocetaxeladversereactionsmay 

increase,asaresultofreducedmetabolism.IftheconcomitantuseofastrongCYP3A4inhibitor(e.g., 

ketoconazole,itraconazole,clarithromycin,indinavir,nefazodone,nelfinavir,ritonavir,saquinavir, 

telithromycinandvoriconazole)cannotbeavoided,acloseclinicalsurveillanceiswarrantedanda dose-

adjustmentofdocetaxelmaybesuitableduringthetreatmentwiththestrongCYP3A4inhibitor 

(seesection4.4).Inapharmacokineticstudywith7patients,theco-administrationofdocetaxelwith 

thestrongCYP3A4inhibitorketoconazoleleadstoasignificantdecreaseindocetaxelclearanceby49 %. 

Docetaxelpharmacokineticsinthepresenceofprednisonewasstudiedinpatientswithmetastatic 

prostatecancer.DocetaxelismetabolisedbyCYP3A4andprednisoneisknowntoinduceCYP3A4. 

Nostatisticallysignificanteffectofprednisoneonthepharmacokineticsofdocetaxelwasobserved. 

 

Docetaxel is highly protein bound (> 95 %). Although the possible in vivo interaction of docetaxel 

with concomitantly administered medicinal product has not been investigated formally, in vitro 

interactionswith tightly protein-bound agents such as erythromycin, diphenhydramine, propranolol, 

propafenone,phenytoin, salicylate, sulfamethoxazole and sodium valproate did not affect protein 

binding of docetaxel. In addition, dexamethasone did not affect protein binding of docetaxel. 

Docetaxel did not influence the binding of digitoxin. 

 

The pharmacokinetics of docetaxel, doxorubicin and cyclophosphamide were not influenced by their 

co-administration. Limited data from a single uncontrolled study were suggestive of an interaction 

between docetaxel and carboplatin. When combined to docetaxel, the clearance of carboplatin was 

about 50 % higher than values previously reported for carboplatin monotherapy. 
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4.6  Fertility, pregnancy and lactation 

 

Women of childbearing potential/ Contraception in males and females 

 

Womenofchildbearingpotential and 

menreceivingdocetaxelshouldbeadvisedtoavoidbecomingpregnant,andto father a child and to 

informthetreatingphysicianimmediatelyshouldthisoccur. 

 

Due to the genotoxic risk of docetaxel (see section 5.3), women of childbearing potential must use 

effective method of contraception during treatment and for 2 months after cessation of treatment with 

docetaxel. Men must use effective method of contraception during treatment and for 4 months after 

cessation of treatment with docetaxel. 

 

Pregnancy 

 

There is no information on the use of docetaxel in pregnant women. Docetaxel has been shown to be 

both embryotoxic and foetotoxic in rabbits and rats. As with other 

cytotoxicmedicinalproducts,docetaxelmaycausefoetalharmwhenadministeredtopregnant 

women.Therefore,docetaxelmustnotbeusedduringpregnancyunlessclearlyindicated.  

 

 

Breast-feeding: 

 

Docetaxelisalipophilicsubstancebutitisnotknownwhetherit isexcretedinhumanmilk. 

Consequently,becauseofthepotentialforadversereactionsinnursinginfants,breastfeedingmustbediscontin

uedforthedurationofdocetaxeltherapy. 

 

Fertility 

 

Studies in animals have shown thatdocetaxelmayaltermalefertility(seesection5.3). 

Therefore,malesbeingtreatedwithdocetaxelmust seekadviceonconservationofspermpriortotreatment. 

 

4.7 Effects on ability to drive and use machines 

 

Nostudiesontheeffectsontheabilitytodriveandusemachineshavebeenperformed.The amount of alcohol 

in this medicinal productand the side effects of the productmay impair the ability to drive or use 

machines (see sections 4.4 and 4.8).Therefore, patients should be warned of the potential impact of the 

amount of alcohol and the side effects of this medicinal product on the ability to drive or use 

machines, and be advised not to drive or use machines if they experience these side effects during 

treatment. 

 

4.8 Undesirable effects 

 

Summary of the safety profile for all indications 

 

Theadversereactionsconsideredtobepossiblyorprobablyrelatedtotheadministrationofdocetaxel 

havebeenobtainedin: 

 1312 and121 patientswhoreceived100 mg/m
2
and75 mg/m

2
ofdocetaxelasasingle agentrespectively. 

 258 patientswhoreceiveddocetaxelincombinationwithdoxorubicin. 

 406 patientswhoreceiveddocetaxelincombinationwithcisplatin. 

 92 patientstreatedwithdocetaxelincombinationwithtrastuzumab. 

 255 patientswhoreceiveddocetaxelincombinationwithcapecitabine. 

 332 patients(TAX 327) whoreceiveddocetaxelincombinationwithprednisoneorprednisolone 

(clinicallyimportanttreatmentrelatedadverseeventsarepresented). 
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 1276 patients(744 and532 inTAX 316andGEICAM 9805respectively)whoreceiveddocetaxelinco

mbinationwithdoxorubicinandcyclophosphamide(clinicallyimportanttreatmentrelatedadverseevent

sarepresented). 

 300 gastricadenocarcinomapatients(221 patientsinthephase IIIpartofthestudyand 

79 patientsinthephase IIpart)whoreceiveddocetaxelincombinationwithcisplatinand 5-

fluorouracil(clinicallyimportanttreatmentrelatedadverseeventsarepresented). 

 174 and251 headandneckcancerpatientswhoreceiveddocetaxelincombinationwithcisplatinand5-

fluorouracil(clinicallyimportanttreatmentrelatedadverse events arepresented). 

 545 patients (STAMPEDE study) who received docetaxel in combination with prednisone or 

prednisolone andADT. 

 

ThesereactionsweredescribedusingtheNCICommonToxicityCriteria(grade3 = G3; 

grade 3-4 = G3/4;grade4 = G4),theCOSTARTandtheMedDRAterms.Frequenciesaredefinedas: 

verycommon(≥1/10),common(≥1/100to<1/10);uncommon(≥1/1000to<1/100);rare(≥ 1/10 000to<1/100

0);veryrare(<1/10 000);notknown(cannotbeestimatedfromavailable data). 

Withineachfrequencygrouping,undesirableeffectsarepresentedinorderofdecreasingseriousness. 

 

Themostcommonlyreportedadversereactionsofdocetaxelaloneare:neutropenia(whichwas 

reversibleandnotcumulative;themediandaytonadirwas7daysandthemediandurationofsevere 

neutropenia(< 500 cells/mm
3
)was7 days),anaemia,alopecia,nausea,vomiting,stomatitis,diarrhoea 

andasthenia.Theseverityofadverseeventsofdocetaxelmaybeincreasedwhendocetaxelisgivenin 

combinationwithotherchemotherapeuticagents. 

 

Forcombinationwithtrastuzumab,adverseevents(allgrades)reportedin≥ 10 %aredisplayed.There 

wasanincreasedincidenceofSAEs(40 %vs.31 %)andGrade4AEs(34 %vs.23 %)inthetrastuzumab 

combinationarmcomparedtodocetaxelmonotherapy. 

 

Forcombinationwithcapecitabine,themostfrequenttreatment-relatedundesirableeffects(≥ 5 %) 

reportedinaphase IIIstudyinbreastcancerpatientsfailinganthracyclinetreatmentarepresented(see 

capecitabinesummaryofproductcharacteristics). 

 

For combination with ADT and with prednisone or prednisolone (STAMPEDE study), adverse events 

occurring over the 6 cycles of treatment with docetaxel and having at least 2 % higher incidence in the 

docetaxel treatment arm by comparison to the control arm, are presented, using the CTCAE grading 

scale. 

 

Thefollowingadversereactionsarefrequentlyobservedwith docetaxel: 

 

Immunesystemdisorders 

 

Hypersensitivityreactionshavegenerallyoccurredwithinafewminutesfollowingthestartofthe 

infusionofdocetaxelandwereusuallymildtomoderate.Themostfrequentlyreported symptoms were 

flushing,rashwithorwithoutpruritus,chesttightness,backpain,dyspnoeaandfeverorchills. 

Severereactionswerecharacterisedbyhypotensionand/orbronchospasmor 

generalisedrash/erythema(seesection4.4). 

 

Nervoussystemdisorders 

 

Thedevelopmentofsevereperipheralneurotoxicityrequiresareductionofdose(seesections4.2and4.4).Mildt

omoderateneuro-sensorysignsarecharacterisedby paresthesia,dysesthesiaorpain 

includingburning.Neuro-motoreventsaremainlycharacterisedbyweakness. 

 

Skinandsubcutaneoustissuedisorders 

 

Reversiblecutaneousreactionshavebeenobservedandweregenerallyconsideredasmildtomoderate. 

Reactionswerecharacterisedby arashincludinglocalisederuptionsmainlyonthefeetandhands 
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(includingseverehandandfootsyndrome),butalsoonthearms,faceorthorax,andfrequently 

associatedwithpruritus.Eruptionsgenerallyoccurredwithinoneweekafterthedocetaxelinfusion. 

Lessfrequently,severesymptomssuchaseruptionsfollowedbydesquamationwhichrarelyleadto 

interruptionordiscontinuationofdocetaxeltreatmentwerereported(seesections4.2and4.4).Severe 

naildisordersarecharacterisedby hypo-orhyperpigmentationandsometimespainandonycholysis. 

 

Generaldisordersandadministrationsiteconditions 

 

Infusionsitereactionsweregenerallymildandconsistedofhyperpigmentation,inflammation, 

rednessordrynessoftheskin,phlebitisorextravasationandswellingofthevein. 

Fluidretentionincludeseventssuchasperipheraloedemaandlessfrequentlypleuraleffusion, 

pericardialeffusion,ascitesandweightgain.Theperipheraloedemausuallystartsatthelower 

extremitiesandmaybecomegeneralisedwithaweightgainof3 kgor more.Fluidretentionis 

cumulativeinincidenceandseverity(seesection4.4). 

 

Tabulated list of adverse reactions in breast cancer for Docetaxel 100mg/m
2
singleagent 

 

MedDRAsystemorganc

lasses 

Verycommonadversereact

ions 

Commonadversereactio

ns 

Uncommonadv

ersereactions 

Infections and 

infestations 

Infections (G3/4: 5.7 %; 

including sepsis and 

pneumonia, fatal in 1.7 %) 

Infection associatedwith 

G4 neutropenia(G3/4: 

4.6 %) 

 

Blood and lymphatic 

system disorders 

Neutropenia (G4:76.4 %); 

Anaemia (G3/4: 8.9 %); 

Febrile neutropenia 

Thrombocytopenia (G4: 

0.2 %) 

 

Immune system 

disorders 

Hypersensitivity (G3/4: 

5.3 %) 

  

Metabolism and 

nutrition disorders 

Anorexia   

Nervous system 

disorders 

Peripheral 

sensoryneuropathy (G3: 

4.1 %); 

Peripheral motorneuropathy 

(G3/4: 4 %); 

Dysgeusia (severe: 0.07 %) 

  

Cardiac disorders  Arrhythmia (G3/4:0.7 %) Cardiacfailure 

Vascular disorders  Hypotension; 

Hypertension; 

Haemorrhage 

 

Respiratory, thoracic 

and mediastinal 

disorders 

Dyspnoea (severe:2.7 %)   

Gastrointestinal 

disorders 

Stomatitis(G3/4:5.3 %); 

Diarrhoea(G3/4:4 %); 

Nausea(G3/4:4 %);  

Vomiting(G3/4:3 %) 

Constipation(severe:0.2 %

); 

Abdominalpain(severe:1 

%); 

Gastrointestinalhaemorrha

ge(severe: 0.3 %) 

Oesophagitis 

(severe: 0.4 %) 

Skin and subcutaneous 

tissue disorders 

Alopecia; 

Skinreaction(G3/4:5.9 %); 

Naildisorders(severe:2.6 %

) 

  

Musculoskeletal and 

connective tissue 

disorders 

Myalgia(severe:1.4 %) Arthralgia  
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MedDRAsystemorganc

lasses 

Verycommonadversereact

ions 

Commonadversereactio

ns 

Uncommonadv

ersereactions 

General disorders and 

administration site 

conditions 

Fluidretention(severe:6.5 %

); 

Asthenia(severe:11.2 %); 

Pain 

Infusionsitereaction; 

Non-

cardiacchestpain(severe:0

.4 %) 

 

Investigations  G3/4Bloodbilirubinincrea

sed(<5 %); 

G3/4Bloodalkalinephosph

ataseincreased(< 4 %); 

G3/4ASTincreased 

(< 3 %); 

G3/4ALTincreased(< 2 %

) 

 

 

Description of selected adverse reactions in breast cancer for Docetaxel 100 mg/m
2
 single agent 

 
Bloodandlymphaticsystemdisorders 
Rare:bleedingepisodesassociatedwithgrade3/4thrombocytopenia. 

 

Nervoussystemdisorders 

Reversibilitydataareavailableamong35.3 %ofpatientswhodevelopedneurotoxicityfollowing 

docetaxeltreatmentat100 mg/m
2
assingleagent.Theeventswerespontaneouslyreversiblewithin3 months. 

 

Skinandsubcutaneoustissuedisorders 

Veryrare:onecaseofalopecianon-reversibleattheendofthestudy.73 %ofthecutaneousreactions 

werereversiblewithin21 days. 

 

Generaldisordersandadministrationsiteconditions 

Themediancumulativedosetotreatmentdiscontinuationwasmorethan1000 mg/m
2
andthemedian 

timetofluidretentionreversibilitywas16.4 weeks(range0 to42 weeks).Theonsetof moderateand 

severeretentionisdelayed(mediancumulativedose:818.9 mg/m
2
)inpatientswithpremedication 

comparedwithpatientswithoutpremedication(mediancumulativedose:489.7 mg/m
2
);however,ithasbeenr

eportedinsomepatientsduringtheearlycoursesoftherapy. 

 

 

Tabulated list of adverse reactions in non-small cell lung cancer for Docetaxel 75 mg/m
2
singleagent 

 

MedDRAsystemorganclasses Verycommonadversereactions Commonadversereactions 

Infectionsandinfestations Infections(G3/4:5 %)  

Bloodandlymphaticsystemdisorde

rs 

Neutropenia(G4:54.2 %); 

Anaemia(G3/4:10.8 %); 

Thrombocytopenia(G4:1.7 %) 

Febrileneutropenia 

Immunesystemdisorders  Hypersensitivity(nosevere) 

Metabolismandnutritiondisorders Anorexia  

Nervoussystemdisorders Peripheralsensoryneuropathy(G3

/4:0.8 %) 

Peripheralmotorneuropathy(G

3/4:2.5 %) 

Cardiacdisorders  Arrhythmia(nosevere) 

Vasculardisorders  Hypotension 

Gastrointestinaldisorders Nausea(G3/4:3.3 %); 

Stomatitis(G3/4:1.7 %); 

Vomiting(G3/4:0.8 %); 

Diarrhoea(G3/4:1.7 %) 

Constipation 

Skinandsubcutaneoustissuedisord

ers 

Alopecia; 

Skinreaction(G3/4:0.8 %) 

Naildisorders(severe:0.8 %) 
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MedDRAsystemorganclasses Verycommonadversereactions Commonadversereactions 

Musculoskeletalandconnectivetiss

uedisorders 

 Myalgia 

Generaldisordersandadministratio

nsiteconditions 

Asthenia(severe:12.4 %); 

Fluidretention(severe:0.8 %); 

Pain 

 

Investigations  G3/4Bloodbilirubinincreased(

<2 %) 

 

Tabulated list of adverse reactions in breast cancer for 

Docetaxel75 mg/m
2
incombinationwithdoxorubicin 

 

MedDRAsystemorgan

classes 

Verycommonadversere

actions 

Commonadverserea

ctions 

Uncommonadversere

actions 

Infections and 

infestations 

Infection (G3/4: 7.8 %)   

Blood and lymphatic 

system disorders 

Neutropenia (G4: 

91.7 %); 

Anaemia (G3/4: 9.4 %); 

Febrile neutropenia; 

Thrombocytopenia (G4: 

0.8 %) 

  

Immune system 

disorders 

 Hypersensitivity 

(G3/4: 1.2 %) 

 

Metabolism and 

nutrition disorders 

 Anorexia  

Nervous system 

disorders 

Peripheralsensoryneurop

athy (G3: 0.4 %) 

Peripheral 

motorneuropathy 

(G3/4:0.4 %) 

 

Cardiac disorders  Cardiac failure; 

Arrhythmia (no 

severe) 

 

Vascular disorders   Hypotension 

Gastrointestinal 

disorders 

Nausea (G3/4: 5 %); 

Stomatitis (G3/4:7.8 %); 

Diarrhoea (G3/4: 

6.2 %); 

Vomiting (G3/4: 5 %); 

Constipation 

  

Skin and subcutaneous 

tissue disorders 

Alopecia; 

Nail disorders 

(severe:0.4 %); 

Skin reaction (no severe) 

  

Musculoskeletal and 

connective tissue 

disorders 

 Myalgia  

General disorders and 

administration site 

conditions 

Asthenia (severe:8.1 %); 

Fluid 

retention(severe:1.2 %)

; 

Pain 

Infusion sitereaction  
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MedDRAsystemorgan

classes 

Verycommonadversere

actions 

Commonadverserea

ctions 

Uncommonadversere

actions 

Investigations  G3/4 Blood 

bilirubinincreased(<

 2.5 %); 

G3/4 Blood 

alkalinephosphatase 

increased(< 2.5 %) 

G3/4 AST increased 

(< 1 %); 

G3/4 

ALTincreased(< 1 %) 

 

Tabulated list of adverse reactions in non-small cell lung cancer for 

Docetaxel75 mg/m
2
incombinationwithcisplatin 

 

MedDRAsystemorgan

classes 

Verycommonadversere

actions 

Commonadverserea

ctions 

Uncommonadversere

actions 

Infections and 

infestations 

Infection (G3/4: 5.7 %)   

Blood and lymphatic 

system disorders 

Neutropenia 

(G4:51.5 %); 

Anaemia (G3/4: 6.9 %); 

Thrombocytopenia 

(G4:0.5 %) 

Febrile neutropenia  

Immune system 

disorders 

Hypersensitivity 

(G3/4:2.5 %) 

  

Metabolism and 

nutrition disorders 

Anorexia   

Nervous system 

disorders 

Peripheral 

sensoryneuropathy (G3: 

3.7 %); 

Peripheral 

motorneuropathy 

(G3/4: 2 %) 

  

Cardiac disorders  Arrhythmia (G3/4: 

0.7 %) 

Cardiacfailure 

Vascular disorders  Hypotension 

(G3/4:0.7 %) 

 

Gastrointestinal 

disorders 

Nausea (G3/4: 9.6 %); 

Vomiting (G3/4: 7.6 %); 

Diarrhoea (G3/4: 6.4 %); 

Stomatitis (G3/4: 2 %) 

Constipation  

Skin and subcutaneous 

tissue disorders 

Alopecia; 

Nail disorders 

(severe:0.7 %); 

Skin reaction 

(G3/4:0.2 %) 

  

Musculoskeletal and 

connective tissue 

disorders 

Myalgia (severe: 0.5 %)   

General disorders and 

administration site 

conditions 

Asthenia (severe: 

9.9 %); 

Fluid retention 

(severe:0.7 %); 

Fever(G3/4: 1.2 %) 

Infusion sitereaction; 

Pain 
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MedDRAsystemorgan

classes 

Verycommonadversere

actions 

Commonadverserea

ctions 

Uncommonadversere

actions 

Investigations  G3/4 Blood 

bilirubinincreased 

(2.1 %); 

G3/4 ALT 

increased(1.3 %) 

G3/4 AST increased 

(0.5 %); 

G3/4 Blood 

alkalinephosphatase 

increased (0.3 %) 

 

Tabulated list of adverse reactions in breast cancer for 

Docetaxel100 mg/m
2
incombinationwithtrastuzumab 

 

MedDRAsystemorganclasses Verycommonadversereactions Commonadversereactions 

Bloodandlymphaticsystemdisorde

rs 

Neutropenia(G3/4:32 %); 

Febrileneutropenia(includesneutr

openiaassociatedwithfeveranda

ntibioticuse)orneutropenicsepsi

s 

 

Metabolismandnutritiondisorders Anorexia  

Psychiatricdisorders Insomnia  

Nervoussystemdisorders Paresthesia; 

Headache; 

Dysgeusia; 

Hypoaesthesia 

 

Eyedisorders Lacrimationincreased; 

Conjunctivitis 

 

Cardiacdisorders  Cardiacfailure 

Vasculardisorders Lymphoedema  

Respiratory,thoracicandmediastin

aldisorders 

Epistaxis; 

Pharyngolaryngealpain; 

Nasopharyngitis; 

Dyspnoea; 

Cough; 

Rhinorrhoea 

 

Gastrointestinaldisorders Nausea; 

Diarrhoea; 

Vomiting; 

Constipation; 

Stomatitis; 

Dyspepsia; 

Abdominalpain 

 

Skinandsubcutaneoustissuedisord

ers 

Alopecia; 

Erythema; 

Rash; 

Naildisorders 

 

Musculoskeletalandconnectivetiss

uedisorders 

Myalgia; 

Arthralgia; 

Paininextremity; 

Bonepain; 

Backpain 
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MedDRAsystemorganclasses Verycommonadversereactions Commonadversereactions 

Generaldisordersand 

administrationsiteconditions 

Asthenia; 

Oedemaperipheral; 

Pyrexia; 

Fatigue; 

Mucosalinflammation; 

Pain; 

Influenzalikeillness; 

Chestpain; 

Chills 

Lethargy 

Investigations Weightincreased  

 

Description of selected adverse reactions in breast cancer for Docetaxel 100 mg/m
2
 in combination 

with trastuzumab 

 

Bloodandlymphaticsystemdisorders 

Verycommon:Haematologicaltoxicitywasincreasedinpatientsreceivingtrastuzumabanddocetaxel,compa

redwithdocetaxelalone(32 %grade3/4neutropeniaversus22 %,usingNCI-CTCcriteria).Note 

thatthisislikelytobeanunderestimatesincedocetaxelaloneatadoseof100mg/m
2
isknowntoresult 

inneutropeniain97 %ofpatients,76 %grade4,basedonnadirbloodcounts.Theincidenceoffebrile 

neutropenia/neutropenicsepsiswasalsoincreasedinpatientstreatedwithHerceptinplusdocetaxel(23 %vers

us17 %forpatientstreatedwithdocetaxelalone). 

 

Cardiacdisorders 

Symptomaticcardiacfailurewasreportedin2.2 %ofthepatientswhoreceiveddocetaxelplus 

trastuzumabcomparedto0 %ofpatientsgivendocetaxelalone.Inthedocetaxelplustrastuzumabarm,64 %ha

dreceivedaprioranthracyclineasadjuvanttherapycomparedwith55 %inthedocetaxelarmalone. 

 

Tabulated list of adverse reactions in breast cancer for 

Docetaxel75 mg/m
2
incombinationwithcapecitabine 

 

MedDRAsystemorganclasses Verycommonadversereactions Commonadversereactions 

Infectionsandinfestations  Oralcandidiasis(G3/4:<1 %) 

Bloodandlymphaticsystemdisor

ders 

Neutropenia(G3/4:63 %); 

Anaemia(G3/4:10 %) 

Thrombocytopenia(G3/4:3 %) 

Metabolismandnutritiondisorder

s 

Anorexia(G3/4:1 %); 

Decreasedappetite 

Dehydration(G3/4:2 %) 

Nervoussystemdisorders Dysgeusia(G3/4:<1 %); 

Paraesthesia(G3/4:<1 %) 

Dizziness; 

Headache(G3/4:<1 %); 

Neuropathyperipheral 

Eyedisorders Lacrimationincreased  

Respiratory,thoracicandmediast

inaldisorders 

Pharyngolaryngealpain(G3/4:2 

%) 

Dyspnoea(G3/4:1 %); 

Cough(G3/4:<1 %); 

Epistaxis(G3/4:<1 %) 

Gastrointestinaldisorders Stomatitis(G3/4:18 %); 

Diarrhoea(G3/4:14 %); 

Nausea(G3/4:6 %); 

Vomiting(G3/4:4 %); 

Constipation(G3/4:1 %); 

Abdominalpain(G3/4:2 %); 

Dyspepsia 

Abdominalpainupper; 

Drymouth 

Skinandsubcutaneoustissuedisor

ders 

Hand-

footsyndrome(G3/4:24 %); 

Alopecia(G3/4:6 %); 

Naildisorders(G3/4:2 %) 

Dermatitis; 

Rasherythematous(G3/4:< 1 %); 

Naildiscolouration; 

Onycholysis(G3/4:1 %) 
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MedDRAsystemorganclasses Verycommonadversereactions Commonadversereactions 

Musculoskeletalandconnectiveti

ssuedisorders 

Myalgia(G3/4:2 %); 

Arthralgia(G3/4:1 %) 

Paininextremity(G3/4:<1 %); 

Backpain(G3/4:1 %) 

Generaldisordersandadministrat

ionsiteconditions 

Asthenia(G3/4:3 %); 

Pyrexia(G3/4:1 %); 

Fatigue/weakness(G3/4:5 %); 

Oedemaperipheral(G3/4:1 %) 

Lethargy; 

Pain 

Investigations  Weightdecreased; 

G3/4Bloodbilirubinincreased(9 %

) 

 

Tabulated list of adverse reactions in metastatic castration-resistantprostate cancer for 

Docetaxel75 mg/m
2
incombinationwithprednisoneorprednisolone 

 

MedDRAsystemorganclasses Verycommonadverse 

reactions 

Commonadversereactions 

Infectionsandinfestations Infection(G3/4:3.3 %)  

Bloodandlymphaticsystemdisor

ders 

Neutropenia(G3/4:32 %);Ana

emia(G3/4:4.9 %) 

Thrombocytopenia(G3/4:0.6 %); 

Febrileneutropenia 

Immunesystemdisorders  Hypersensitivity(G3/4:0.6 %) 

Metabolismandnutritiondisorder

s 

Anorexia(G3/4:0.6 %)  

Nervoussystemdisorders Peripheralsensoryneuropathy(

G3/4:1.2 %); 

Dysgeusia(G3/4:0 %) 

Peripheralmotorneuropathy 

(G3/4:0 %) 

Eyedisorders  Lacrimationincreased(G3/4:0.6 %) 

Cardiacdisorders  Cardiacleftventricularfunctiondecr

ease(G3/4:0.3 %) 

Respiratory,thoracicandmediast

inaldisorders 

 Epistaxis(G3/4:0 %); 

Dyspnoea(G3/4:0.6 %); 

Cough(G3/4:0 %) 

Gastrointestinaldisorders Nausea(G3/4:2.4 %); 

Diarrhoea(G3/4:1.2 %); 

Stomatitis/Pharyngitis(G3/4:0.

9 %); 

Vomiting(G3/4:1.2 %) 

 

Skinandsubcutaneoustissuedisor

ders 

Alopecia; 

Naildisorders(nosevere) 

Exfoliativerash(G3/4:0.3 %) 

Musculoskeletalandconnectiveb

onedisorders 

 Arthralgia(G3/4:0.3 %); 

Myalgia(G3/4:0.3 %) 

Generaldisordersandadministrat

ionsiteconditions 

Fatigue(G3/4:3.9 %); 

Fluidretention(severe:0.6 %) 

 

 

Tabulated list of of adverse reactions in high-risk locally advanced or metastatic hormone-sensitive 

prostate cancer for Docetaxel 75 mg/m² in combination with prednisone or prednisolone and ADT 

(STAMPEDE study). 

 

MedDRA system organ 

classes 

Very common adverse reactions Common adverse reactions 

Blood and lymphatic system 

disorders 

Neutropenia (G3-4: 12 %); 

Anaemia; 

Febrile neutropenia (G3-4: 15%) 

 

Immune system disorders  Hypersensitivity (G3-4: 1%) 

Endocrine disorders  Diabetes (G3-4: 1%) 
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Metabolism and nutrition 

disorders 

 Anorexia 

Psychiatric disorders Insomnia (G3: 1%)  

Nervous system disorders Peripheral sensory neuropathy 

(≥ G3: 2%)
a
; 

Headache 

Dizziness 

Eye disorders  Blurred vision 

Cardiac disorders  Hypotension (G3: 0%) 

Respiratory, thoracic and 

mediastinal disorders 

Dyspnea (G3: 1%); 

Coughing (G3: 0%); 

Upper respiratory tract infection 

(G3: 1%) 

Pharyngitis (G3: 0%) 

Gastrointestinal disorders Diarrhea (G3: 3%); 

Stomatitis (G3: 0%); 

Constipation (G3: 0%); 

Nausea (G3: 1%); 

Dyspepsia; 

Abdominal pain (G3: 0%); 

Flatulence 

Vomiting (G3: 1%) 

Skin and subcutaneous tissue 

disorders 

Alopecia (G3: 3%)
a
; 

Nail changes (G3: 1%) 

Rash 

Musculoskeletal and connective 

tissue disorders 

Myalgia  

General disorders and 

administration site conditions 

Lethargy (G3-4: 2%); 

Flu-like symptoms (G3: 0%); 

Asthenia (G3: 0%); 

Fluid retention 

Fever (G3: 1%); 

Oral candidiasis; 

Hypocalcaemia (G3: 0%); 

Hypophosphataemia (G3-4: 1%); 

Hypokalaemia (G3: 0%) 
a
From the GETUG AFU15 study 

 

 

Tabulated list of adverse reactions in breast cancer for 

adjuvanttherapywithDocetaxel75 mg/m
2
incombinationwithdoxorubicinandcyclophosphamideinpatient

swithnode-positive(TAX 316)andnode-negative(GEICAM 9805) breastcancer– pooleddata 

 

MedDRASystemOrgan

classes 

Verycommonadversereactions Commonadversere

actions 

Uncommonadve

rsereactions 

Infectionsandinfestations Infection(G3/4:2.4 %); 

Neutropenicinfection(G3/4:2.6 

%) 

  

Bloodandlymphaticsyste

mdisorders 

Anaemia(G3/4:3 %); 

Neutropenia(G3/4:59.2 %); 

Thrombocytopenia(G3/4:1.6 %)

; 

Febrileneutropenia(G3/4:NA) 

  

Immunesystemdisorders  Hypersensitivity(G3/

4:0.6 %) 

 

Metabolismandnutritiond

isorders 

Anorexia(G3/4:1.5 %)   

Nervoussystemdisorders Dysgeusia(G3/4:0.6 %); 

Peripheralsensoryneuropathy(G

3/4:<0.1 %) 

Peripheralmotorneur

opathy(G3/4:0 %) 

Syncope(G3/4:0 

%); 

Neurotoxicity(G3

/4:0 %); 

Somnolence(G3/

4:0 %) 



Page 22 of 46 
 

MedDRASystemOrgan

classes 

Verycommonadversereactions Commonadversere

actions 

Uncommonadve

rsereactions 

Eyedisorders Conjunctivitis(G3/4:<0.1 %) Lacrimationincrease

d(G3/4:< 0.1 %) 

 

Cardiacdisorders  Arrhythmia(G3/4:0.

2 %) 

 

Vasculardisorders Hotflush(G3/4:0.5 %) Hypotension(G3/4:0

 %); 

PhlebitisG3/4:0 %) 

Lymphoedema(G

3/4:0 %) 

Respiratory,thoracicand

mediastinaldisorders 

 Cough(G3/4:0 %)  

Gastrointestinaldisorders Nausea(G3/4:5.0 %); 

Stomatitis(G3/4:6.0 %); 

Vomiting(G3/4:4.2 %); 

Diarrhoea(G3/4:3.4 %); 

Constipation(G3/4:0.5 %) 

Abdominalpain(G3/

4:0.4 %) 

 

Skinandsubcutaneoustiss

uedisorders 

Alopecia(persisting: < 3 %); 

Skindisorder(G3/4:0.6 %); 

Naildisorders(G3/4:0.4 %) 

  

Musculoskeletalandconn

ectivetissuedisorders 

Myalgia(G3/4:0.7 %); 

Arthralgia(G3/4:0.2 %) 

  

Reproductivesystemandb

reastdisorders 

Amenorrhoea(G3/4:NA)   

Generaldisordersandadmi

nistrationsiteconditions 

Asthenia(G3/4:10.0 %); 

Pyrexia(G3/4:NA); 

Oedemaperipheral(G3/4:0.2 %) 

  

Investigations  Weightincreased(G3

/4:0 %); 

Weightdecreased(G3

/4:0.2 %) 

 

 

Description of selected adverse reactionsfor adjuvant therapy with Docetaxel 75 mg/m
2
 in 

combination with doxorubicin and cyclophosphamide in patients with node-positive (TAX 316) and 

node-negative (GEICAM 9805) breast cancer 

 

Nervoussystemdisorders 

In study TAX 316 peripheralsensoryneuropathystartedduringthe treatment period and persisted into 

thefollow-upperiod in84 patients(11.3 %) in TAC arm and 15 patients(2 %) in FAC arm. At the end of 

the follow-up period (median follow-up time of 8 years),peripheralsensoryneuropathywas observed to 

be ongoing in 10 patients (1.3 %) in TAC arm, and in 2 patients (0.3 %) in FAC arm. 

 

In GEICAM 9805 study peripheral sensory neuropathy that started during the treatment period 

persisted into the follow-up period in 10 patients (1.9 %) in TAC arm and 4 patients (0.8 %) in FAC 

arm. At the end of the follow-up period (median follow-up time of 10 years and 5 months), peripheral 

sensory neuropathy was observed to be ongoing in 3 patients (0.6 %) in TAC arm, and in 1 patient 

(0.2 %) in FAC arm. 

 

Cardiacdisorders 

In study TAX 316, 26 patients (3.5 %) in the TAC arm and 17 patients (2.3 %) in the FAC 

armexperienced congestive heart failure. All except one patient in each arm were diagnosed with 

CHFmore than 30 days after the treatment period. Two patients in the TAC arm and 4 patients in the 

FACarm died because of cardiac failure. 

In GEICAM 9805 study, 3 patients (0.6 %) in TAC arm and 3 patients (0.6 %) in FAC arm 

developedcongestive heart failure during the follow-up period. At the end of the follow-up period 

(actual median follow-up time of 10 years and 5 months), no patients had CHF in TAC arm and 
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1 patient in TAC arm died because of dilatedcardiomyopathy, and CHF was observed to be ongoing in 

1 patient (0.2 %) in FAC arm. 

 

Skinandsubcutaneoustissuedisorders 

In study TAX 316, alopecia persisting into the follow-up period after the end of chemotherapy 

wasreported in 687 of 744 TAC patients (92.3 %) and 645 of 736 FAC patients(87.6 %). 

At the end of the follow-up period (actual median follow-up time of 8 years), alopecia was observed to 

be ongoing in 29 TAC patients (3.9 %)and 16 FAC patients (2.2 %). 

In GEICAM 9805 study alopecia that started during the treatment period and persisted into the follow-

up period was observed to be ongoing in 49 patients (9.2 %) in TAC arm and 35 patients (6.7 %) in 

FAC arm. Alopecia related to study drug started or worsened during the follow-up period in 

42 patients (7.9 %) in TAC arm and 30 patients (5.8 %) in FAC arm. At the end of the follow-up 

period (median follow-up time of 10 years and 5 months), alopecia was observed to be ongoing in 

3 patients (0.6 %) in TAC arm, and in 1 patient (0.2 %) in FAC arm. 

 

Reproductivesystemandbreastdisorders 

In TAX 316 amenorrhoea that started during the treatment period and persisted into the follow-

upperiod after the end of chemotherapy was reported in 202 of 744 TAC patients (27.2 %) and 125 of 

736 FAC patients (17.0 %). Amenorrhea was observed to be ongoing at the end of the follow-up 

period(median follow-up time of 8 years) in 121 of 744 TAC patients (16.3 %) and 86 FAC patients 

(11.7 %). 

In GEICAM 9805 study, amenorrhoea that started during the treatment period and persisted into 

thefollow-up period was observed to be ongoing in 18 patients (3.4 %) in TAC arm and 5 patients 

(1.0 %)in FAC arm. At the end of the follow-up period (median follow-up time of 10 years and 

5 months),amenorrhoea was observed to be ongoing in 7 patients (1.3 %) in TAC arm, and in 

4 patients (0.8 %) inFAC arm. 

 

Generaldisordersandadministrationsiteconditions 

In study TAX 316 peripheral oedema that started during the treatment period and persisted into 

thefollow-up period after the end of chemotherapy was observed in 119 of 744 TAC patients (16.0 %) 

and23 of 736 FAC patients (3.1 %). At the end of the follow-up period (actual median follow-up time 

of 8 years), peripheral oedema was ongoing in19 TAC patients (2.6 %) and 4 FAC patients (0.5 %). 

In study TAX 316 lymphoedema that started during the treatment period and persisted into the follow-

up period after the end of chemotherapy was reported in 11 of 744 TAC patients (1.5 %) and 1 of 

736 FAC patients (0.1 %). At the end of the follow-up period (actual median follow-up time of 

8 years),lymphoedema was observed to be ongoing in 6 TAC patients (0.8 %) and 1 FAC patient 

(0.1%). 

In study TAX 316 asthenia that started during the treatment period and persisted into the follow-up 

period after the end of chemotherapy was reported in 236 of 744 TAC patients (31.7 %) and 180 of 

736 FAC patients (24.5 %). At the end of the follow-up period (actual median follow-up time of 

8 years), asthenia was observed to be ongoing in 29 TAC patients (3.9 %) and 16 FAC patients 

(2.2 %). 

 

In study GEICAM 9805 peripheral oedema that started during the treatment period persisted into the 

follow-up period in 4 patients (0.8%) in TAC arm and in 2 patients (0.4 %) in FAC arm.Attheendofthe 

follow-up period (median follow-up time of 10 years and 5 months), no patients (0 %) in TAC arm 

had peripheral oedema and it was observed to be ongoing in 1 patient (0.2 %) in FAC arm. 

Lymphoedema that started during the treatment period persisted into the follow-up period in 5 patients 

(0.9 %) in TAC arm and 2 patients (0.4 %) in FAC arm. At the end of the follow-up period, 

lymphoedema was observed to be ongoing in 4 patients (0.8 %) in TAC arm, and in 1 patient (0.2 %) 

in FAC arm. 

Asthenia that started during the treatment period and persisted into thefollow-up period was observed 

to be ongoingin 12 patients (2.3 %) in TAC arm and 4 patients (0.8 %) in FAC arm. At the end of the 

follow-up period, asthenia was observed to be ongoing in 2 patients (0.4 %) in TAC arm, and in 

2 patients (0.4 %) in FAC arm. 
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Acuteleukaemia/ Myelodysplasticsyndrome 

After 10 years of follow up in study TAX 316, acute leukaemia was reported in 3 of 744 TAC 

patients(0.4 %) and in 1 of 736 FAC patients (0.1 %). 1 TAC patient (0.1 %) and 1 FAC patient 

(0.1 %) died due to AML during the follow-up period (median follow-up time of 8 years). 

Myelodysplastic syndrome was reported in 2 of 744 TAC patients (0.3 %) andin 1 of 736 FAC 

patients (0.1 %). 

After 10 years of follow-up in GEICAM 9805 study,acuteleukaemiaoccurredin1 of 

532 (0.2 %)patientsin TAC arm.Nocaseswere reportedinpatientsin FAC arm.Nopatientwas 

diagnosedwithmyelodysplasticsyndromeineithertreatmentgroups. 

 

Neutropenic complications 

TablebelowshowsthattheincidenceofGrade4 neutropenia,febrileneutropeniaandneutropenic 

infectionwasdecreasedinpatientswhoreceivedprimaryG-CSFprophylaxisafteritwasmade 

mandatoryintheTACarm–GEICAMstudy. 

 

NeutropeniccomplicationsinpatientsreceivingTACwithorwithoutprimaryG-

CSFprophylaxis(GEICAM9805) 

 

 Withoutprimary 

G-CSFprophylaxis 

(n = 111) 

n(%) 

With primary 

G-CSFprophylaxis 

(n = 421) 

n(%) 

Neutropenia(Grade4) 104(93.7) 135(32.1) 

Febrileneutropenia 28(25.2) 23(5.5) 

Neutropenicinfection 14(12.6) 21(5.0) 

Neutropenicinfection 

(Grade3-4) 

2 (1.8) 5 (1.2) 

 

Tabulated list of adverse reactions in gastric adenocarcinoma cancer for 

Docetaxel75 mg/m
2
incombinationwithcisplatinand5-fluorouracil 

 

MedDRAsystemorganclasse

s 

Verycommonadverse 

reactions 

Commonadversereactions 

Infectionsandinfestations Neutropenicinfection; 

Infection (G3/4: 11.7 %) 

 

Bloodandlymphaticsystemdis

orders 

Anaemia (G3/4: 20.9 %); 

Neutropenia (G3/4: 83.2 %); 

Thrombocytopenia (G3/4: 

8.8 %); 

Febrile neutropenia 

 

Immunesystemdisorders Hypersensitivity (G3/4: 1.7 %)  

Metabolismandnutritiondisord

ers 

Anorexia (G3/4: 11.7 %)  

Nervoussystemdisorders Peripheralsensoryneuropathy(G3/

4: 8.7 %) 

Dizziness (G3/4: 2.3 %); 

Peripheral motor 

neuropathy(G3/4: 1.3 %) 

Eyedisorders  Lacrimationincreased (G3/4:0 %) 

Ear and labyrinthdisorders  Hearing impaired (G3/4: 0 %) 

Cardiacdisorders  Arrhythmia (G3/4: 1.0 %) 

Gastrointestinaldisorders Diarrhoea (G3/4: 19.7 %); 

Nausea (G3/4: 16 %); 

Stomatitis (G3/4: 23.7 %); 

Vomiting (G3/4: 14.3 %) 

Constipation (G3/4: 1.0 %); 

Gastrointestinal pain 

(G3/4:1.0 %); 

Oesophagitis /dysphagia /odynop

hagia (G3/4: 0.7 %) 
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MedDRAsystemorganclasse

s 

Verycommonadverse 

reactions 

Commonadversereactions 

Skinandsubcutaneoustissue 

disorders 

Alopecia (G3/4: 4.0 %) Rash pruritus (G3/4: 0.7 %); 

Nail disorders (G3/4: 0.7 %); 

Skin exfoliation (G3/4: 0 %) 

Generaldisordersand 

administrationsiteconditions 

Lethargy (G3/4: 19.0 %); 

Fever (G3/4: 2.3 %); 

Fluid retention (severe/life-

threatening: 1 %) 

 

 

Description of selected adverse reactions in gastric adenocarcinoma cancer for Docetaxel 75 mg/m
2
 in 

combination with cisplatin and 5-fluorouracil 

 

Bloodandlymphaticsystemdisorders 

Febrileneutropeniaandneutropenicinfectionoccurredin17.2 %and13.5 %ofpatientsrespectively, 

regardlessofG-CSFuse.G-CSFwasusedforsecondaryprophylaxisin19.3 %ofpatients(10.7 %of 

thecycles).Febrileneutropeniaandneutropenicinfectionoccurredrespectivelyin12.1 %and3.4 %of 

patientswhenpatientsreceivedprophylacticG-CSF,in15.6 %and12.9 %ofpatientswithout prophylacticG-

CSF(seesection4.2). 

 

Tabulated list of adverse reactions in head and neck cancer for Docetaxel 

75 mg/m
2
incombinationwithcisplatinand5-fluorouracil 

 

 Inductionchemotherapyfollowedby radiotherapy(TAX323) 

 

MedDRASystemOrganclas

ses 

Verycommonadversere

actions 

Commonadversereaction

s 

Uncommona

dversereactio

ns 

Infectionsandinfestations Infection (G3/4: 6.3 %); 

Neutropenicinfection 

  

Neoplasms benign, 

malignant and unspecified 

(incl cysts and polyps) 

 Cancer pain (G3/4:0.6 %)  

Bloodandlymphaticsystemdi

sorders 

Neutropenia (G3/4: 

76.3 %); 

Anaemia (G3/4: 9.2 %); 

Thrombocytopenia(G3/4: 

5.2 %) 

Febrile neutropenia  

Immunesystemdisorders  Hypersensitivity 

(nosevere) 

 

Metabolismandnutritiondisor

ders 

Anorexia (G3/4: 0.6 %)   

Nervoussystemdisorders Dysgeusia /Parosmia; 

Peripheralsensoryneuropa

thy (G3/4:0.6 %) 

Dizziness  

Eyedisorders  Lacrimationincreased; 

Conjunctivitis 

 

Ear and labyrinthdisorders  Hearing impaired  

Cardiacdisorders  Myocardialischemia(G3/4:

1.7 %) 

Arrhythmia 

(G3/4: 0.6 %) 

Vasculardisorders  Venousdisorder 

(G3/4:0.6 %) 
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MedDRASystemOrganclas

ses 

Verycommonadversere

actions 

Commonadversereaction

s 

Uncommona

dversereactio

ns 

Gastrointestinaldisorders Nausea (G3/4: 0.6 %); 

Stomatitis (G3/4:4.0 %); 

Diarrhoea (G3/4:2.9 %); 

Vomiting (G3/4: 0.6 %) 

Constipation; 

Esophagitis /dysphagia /od

ynophagia (G3/4:0.6 %); 

Abdominal pain; 

Dyspepsia; 

Gastrointestinalhaemorrha

ge (G3/4: 0.6 %) 

 

Skinandsubcutaneoustissued

isorders 

Alopecia (G3/4: 10.9 %) Rash pruritic; 

Dry skin; 

Skin exfoliative (G3/4: 

0.6 %) 

 

Musculoskeletalandconnecti

vetissuedisorders 

 Myalgia (G3/4: 0.6 %)  

Generaldisordersandadminis

trationsite 

conditions 

Lethargy (G3/4: 3.4 %); 

Pyrexia (G3/4: 0.6 %); 

Fluid retention; 

Oedema 

  

Investigations  Weightincreased  

 

 Inductionchemotherapyfollowedby chemoradiotherapy(TAX324) 

 

MedDRAsystemorganclasse

s 

Verycommonadversere

actions 

Commonadversereactio

ns 

Uncommona

dversereactio

ns 

Infectionsandinfestations Infection(G3/4:3.6 %) Neutropenicinfection  

Neoplasmsbenign,malignanta

ndunspecified(inclcystsandpol

yps) 

 Cancerpain(G3/4:1.2 %)  

Bloodandlymphaticsystemdis

orders 

Neutropenia(G3/4:83.5 %

); 

AnaemiaG3/4:12.4 %); 

Thrombocytopenia(G3/4:

4.0 %); 

Febrileneutropenia 

  

Immunesystemdisorders   Hypersen-

sitivity 

Metabolismandnutritiondisord

ers 

Anorexia(G3/4:12.0 %)   

Nervoussystemdisorders Dysgeusia/Parosmia(G3/

4:0.4 %); 

Peripheralsensoryneuropa

thy(G3/4:1.2 %) 

Dizziness(G3/4:2.0 %); 

Peripheralmotorneuropat

hy(G3/4:0.4 %) 

 

Eyedisorders  Lacrimationincreased Conjunctivitis 

Earandlabyrinthdisorders Hearingimpaired(G3/4:1.

2 %) 

  

Cardiacdisorders  Arrhythmia(G3/4:2.0 %) Ischemiamyoc

ardial 

Vasculardisorders   Venousdisord

er 
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MedDRAsystemorganclasse

s 

Verycommonadversere

actions 

Commonadversereactio

ns 

Uncommona

dversereactio

ns 

Gastrointestinaldisorders Nausea(G3/4:13.9 %); 

Stomatitis(G3/4:20.7 %); 

Vomiting(G3/4:8.4 %); 

Diarrhoea(G3/4:6.8 %); 

Esophagitis /dysphagia /o

dynophagia(G3/4:12.0 

%); 

Constipation(G3/4:0.4 %) 

Dyspepsia(G3/4:0.8 %); 

Gastrointestinalpain(G3/

4:1.2 %); 

Gastrointestinalhaemorrh

age(G3/4:0.4 %) 

 

Skinandsubcutaneoustissuedis

orders 

Alopecia(G3/4:4.0 %); 

Rashpruritic 

Dryskin; 

Desquamation 

 

Musculoskeletal,connectivetis

suebonedisorders 

 Myalgia(G3/4:0.4 %)  

Generaldisordersandadministr

ationsiteconditions 

Lethargy(G3/4:4.0 %); 

Pyrexia(G3/4:3.6 %); 

Fluidretention(G3/4:1.2 

%); 

Oedema(G3/4:1.2 %) 

  

Investigations Weightdecreased  Weightincreas

ed 

 

Post-marketingexperience 

 

Neoplasmsbenign,malignantandunspecified(inclcystsandpolyps) 

Second primary malignancies (frequency not known), including non-Hodgkin lymphomahavebeenreportedin 

associationwithdocetaxelwhenusedincombinationwithotheranticancer treatments known to be 

associated with second primary malignancies. Acute myeloid leukaemia and myelodysplastic 

syndrome have been reported (frequency uncommon) in pivotal clinical studies in breast cancer with 

TAC regimen. 

 

Bloodandlymphaticsystemdisorders 

Bonemarrowsuppressionandotherhaematologicadversereactionshavebeenreported.Disseminated 

intravascularcoagulation(DIC),ofteninassociationwithsepsisor multiorganfailure,hasbeenreported. 

 

Immunesystemdisorders 

Somecasesofanaphylacticshock,sometimesfatal,havebeenreported. 

Hypersensitivity reactions (frequency not known) have been reported with docetaxel in patients who 

previously experienced hypersensitivity reactions to paclitaxel. 

 

Nervoussystemdisorders 

Rarecasesofconvulsionortransientlossofconsciousnesshavebeenobservedwithdocetaxel 

administration.Thesereactionssometimesappearduringtheinfusionofthemedicinalproduct. 

 

Eyedisorders 

Veryrarecasesoftransientvisualdisturbances(flashes,flashinglights,scotomata)typicallyoccurring 

duringinfusionofthemedicinalproductandinassociationwithhypersensitivityreactionshavebeen 

reported.Thesewerereversibleupondiscontinuationoftheinfusion.Casesoflacrimationwithor 

withoutconjunctivitis,ascasesoflacrimalductobstructionresultinginexcessivetearinghavebeenrarelyrepor

ted. Cases of cystoid macular oedema (CMO) have been reported in patients treated with docetaxel. 

 

Earandlabyrinthdisorders 

Rarecasesofototoxicity,hearingimpairedand/orhearinglosshavebeenreported. 
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Cardiacdisorders 

Rarecasesof myocardialinfarctionhavebeenreported. 

Ventricular arrhythmia including ventricular tachycardia (frequency not known), sometimes fatal, has 

been reported in patients treated with docetaxel in combination regimens including doxorubicin, 5-

fluorouracil and/ or cyclophosphamide. 

 

Vasculardisorders 

Venousthromboemboliceventshaverarelybeenreported. 

 

Respiratory,thoracicandmediastinaldisorders 

Acuterespiratorydistresssyndrome and cases ofinterstitialpneumonia /pneumonitis, interstitial lung 

disease, pulmonaryfibrosis and respiratory failuresometimes fatal haverarelybeen 

reported.Rarecasesofradiationpneumonitishavebeenreportedinpatientsreceivingconcomitant 

radiotherapy. 

 

Gastrointestinaldisorders 

Rare cases of enterocolitis, including colitis, ischemic colitis, and neutropenic enterocolitis have been 

reported with a potential fatal outcome (frequency not known). 

Rareoccurrencesofdehydrationhave been reportedasaconsequenceofgastrointestinaleventsincluding 

enterocolitis and gastrointestinal perforation. 

Rarecasesof ileusandintestinalobstructionhavebeenreported. 

 

Hepatobiliarydisorders 

Veryrarecasesofhepatitis,sometimesfatalprimarilyinpatientswithpre-existingliverdisorders, 

havebeenreported. 

 

Skinandsubcutaneoustissuedisorders 

Casesofcutaneouslupuserythematosus,bullouseruptionssuchaserythemamultiforme and severe 

cutaneous adverse reactions such as Stevens-JohnsonSyndrome (SJS),ToxicEpidermalNecrolysis 

(TEN) and Acute Generalized Exanthematous Pustulosis 

(AGEP),havebeenreportedwithdocetaxel.Scleroderma-

likechangesusuallyprecededbyperipherallymphoedemahavebeenreportedwithdocetaxel. Cases of 

permanent alopecia (frequency not known) have been reported. 

 

Renal and urinary disorders 

Renal insufficiency and renal failure have been reported. In about 20 % of these cases there were 

norisk factors for acute renal failure such as concomitant nephrotoxic medicinal products and 

gastrointestinaldisorders. 

 

Generaldisordersandadministrationsiteconditions 

Radiationrecallphenomenahaverarelybeenreported. 

Injection site recall reaction (recurrence of skin reaction at a site of previous extravasation following 

administration of docetaxel at a different site) has been observed at the site of previous extravasation 

(frequency not known). 

Fluidretentionhasnotbeenaccompaniedby 

acuteepisodesofoliguriaorhypotension.Dehydrationandpulmonaryoedemahaverarelybeenreported. 

 

Metabolism and nutrition disorders 

Cases of electrolyte imbalance have been reported. Cases of hyponatraemia have been reported, 

mostly associated with dehydration, vomiting and pneumonia. Hypokalaemia, hypomagnesaemia, 

andhypocalcaemia were observed, usually in association with gastrointestinal disorders and in 

particularwith diarrhoea.Tumour lysis syndrome, potentially fatal, has been reported (frequency not 

known). 

 

Musculoskeletal disorder 

Myositis has been reported with docetaxel (frequency not known). 
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Reporting of suspected adverse reactions 

 

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It 

allows continued monitoring of the benefit/risk balance of the medicinal product.  

 

4.9 Overdose 

 

Therewereafewreportsofoverdose.Thereisnoknownantidotefordocetaxeloverdose.Incaseof 

overdose,thepatientshouldbekeptinaspecialisedunitandvitalfunctionscloselymonitored.Incases 

ofoverdose,exacerbationofadverseeventsmaybeexpected.Theprimaryanticipatedcomplicationsof 

overdosewouldconsistofbonemarrowsuppression,peripheralneurotoxicityandmucositis.Patients 

shouldreceivetherapeuticG-

CSFassoonaspossibleafterdiscoveryofoverdose.Otherappropriatesymptomaticmeasuresshouldbetaken,a

sneeded. 

 

 

5. PHARMACOLOGICAL PROPERTIES 

 

5.1 Pharmacodynamicproperties 

 

Pharmacotherapeuticgroup:Taxanes,ATCCode:L01CD02 

 
Mechanism of action 

 

Docetaxelis 

anantineoplasticagentwhichactsbypromotingtheassemblyoftubulinintostablemicrotubulesandinhibitsthe

irdisassemblywhichleadstoamarkeddecreaseoffreetubulin.The bindingofdocetaxelto 

microtubulesdoesnotalterthenumberofprotofilaments. 

 
Docetaxelhasbeenshowninvitrotodisruptthemicrotubularnetworkincellswhichisessentialfor 

vitalmitoticandinterphasecellularfunctions. 

 
Pharmacodynamic effects 

 

Docetaxelwasfoundtobecytotoxicinvitroagainstvariousmurineandhumantumourcelllinesand 

againstfreshlyexcisedhumantumourcellsinclonogenicassays.Docetaxelachieveshighintracellular 

concentrationswithalongcellresidencetime.Inaddition,docetaxelwasfoundtobeactiveonsomebut 

notallcelllinesoverexpressingthep-glycoproteinwhichisencodedby themultidrugresistancegene. 

In vivo,docetaxelisscheduleindependentandhasabroadspectrumofexperimentalanti-

tumouractivityagainstadvancedmurineandhumangraftedtumours. 

 

Clinicalefficacy and safety 

 

Breastcancer 

 

Docetaxelincombinationwithdoxorubicinandcyclophosphamide:adjuvanttherapy 

 

Patientswithoperablenode-positivebreastcancer(TAX 316) 

 

Datafromamulti-centreopenlabelrandomisedstudysupporttheuseofdocetaxelfortheadjuvant 

treatmentofpatientswithoperablenode-

positivebreastcancerandKPS≥ 80 %,between18 and70 yearsofage.Afterstratificationaccordingtothenu

mberofpositivelymphnodes(1-

3,4+),1491 patientswererandomisedtoreceiveeitherdocetaxel75 mg/m
2
administered1 hourafter 

doxorubicin50 mg/m
2
andcyclophosphamide500 mg/m

2
(TACarm),ordoxorubicin50 mg/m

2
followedby 
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fluorouracil500 mg/m
2
andcyclosphosphamide500 mg/m

2
(FACarm).Bothregimenswereadministeredon

ceevery3 weeksfor6 cycles.Docetaxelwasadministeredasa1-

hourinfusion,allothermedicinalproductsweregivenasintravenousbolusondayone.G-

CSFwasadministeredas 

secondaryprophylaxistopatientswhoexperiencedcomplicatedneutropenia(febrileneutropenia, 

prolongedneutropenia,orinfection).PatientsontheTACarmreceivedantibioticprophylaxiswith 

ciprofloxacin500 mgorallytwicedailyfor10daysstartingonday5 ofeachcycle,orequivalent.In 

botharms,afterthelastcycleofchemotherapy,patientswithpositiveoestrogenand/orprogesterone 

receptorsreceivedtamoxifen20 mgdailyforupto5 years.Adjuvantradiationtherapywasprescribed 

accordingtoguidelinesinplaceatparticipatinginstitutionsandwasgivento69 %ofpatientswho 

receivedTACand72 %ofpatientswhoreceivedFAC. Twointerimanalysesand one final analysis 

wereperformed.The first interim analysis was planned 3 years after the date when half of 

studyenrolment was done.The second interim analysis was done after 400 DFS events had been recorded 

overall, which led toamedianfollow-upof55 months.The final analysis was performed when allpatients 

had reached their 10 year follow-up visit (unless they had a DFS event or were lost to follow-

upbefore). Disease-free survival (DFS) was the primary efficacy endpoint and Overall survival 

(OS)was the secondary efficacy endpoint. 

 

A final analysis was performed with an actual median follow-up of 96 months. Significantlylonger 

disease-freesurvivalfortheTACarmcomparedtotheFACarmwasdemonstrated.Incidenceof 

relapsesat10 yearswasreducedinpatientsreceivingTACcomparedtothosewhoreceivedFAC(39 % 

versus45 %,respectively)i.e.anabsoluteriskreductionby6 %(p = 0.0043).Overallsurvivalat10 years 

wasalsosignificantlyincreasedwithTACcomparedtoFAC(76 %versus69 %,respectively)i.e.an 

absolutereductionoftheriskofdeathby7 %(p = 0.002).As the benefit observed in patients with 4+ nodes was 

not statistically significant on DFS and OS, the positive benefit/risk ratio for TAC in patients with 4+ nodes 

was not fully demonstrated at the final analysis. 

 

Overall, the study results demonstrate a positive benefit risk ratio for TAC compared to FAC. 

 

TAC-treatedpatientsubsetsaccordingto prospectivelydefinedmajorprognosticfactorswereanalysed: 

 

Diseasefreesurvival Overallsurvival 

Patient subset Number

ofpatien

ts 

Hazard 

ratio* 

95 % CI p = Hazard 

ratio* 

95 % CI p = 

No of positive 

nodes 

Overall 

1-3 

4+ 

 

 

745 

467 

278 

 

 

0.80 

0.72 

0.87 

 

 

0.68-0.93 

0.58-0.91 

0.70-1.09 

 

 

0.0043 

0.0047 

0.2290 

 

 

0.74 

0.62 

0.87 

 

 

0.61-0.90 

0.46-0.82 

0.67-1.12 

 

 

0.0020 

0.0008 

0.2746 
*ahazardratiooflessthan1indicatesthatTACisassociatedwithalongerdisease-

freesurvivalandoverallsurvivalcomparedtoFAC 

 

Patientswithoperablenode-negativebreastcancereligibletoreceivechemotherapy(GEICAM9805)  

 

Datafromamulti-

centreopenlabelrandomisedtrialsupporttheuseofDocetaxelfortheadjuvanttreatmentofpatientswithoperab

lenode-negativebreastcancereligibletoreceivechemotherapy. 

1060 patientswererandomisedtoreceiveeitherdocetaxel75 mg/m
2
administered1-hourafter 

doxorubicin50 mg/m
2
andcyclophosphamide500 mg/m

2
(539 patientsinTACarm),ordoxorubicin 

50 mg/m
2
followedby fluorouracil500 mg/m

2
andcyclosphosphamide500 mg/m

2
(521 patientsin 

FACarm),asadjuvanttreatmentofoperablenode-negativebreastcancerpatientswithhighriskof 

relapseaccordingto1998St.Gallencriteria(tumoursize> 2 cmand/ornegativeERandPRand/orhighhistolog

ical/nucleargrade(grade2to3)and/or age< 35 years).).Bothregimenswereadministered once 

every3 weeksfor6 cycles.Docetaxelwasadministeredasa1 hourinfusion,allothermedicinal 

productsweregivenintraveinouslyonday 1everythreeweeks.PrimaryprophylacticG-
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CSFwasmademandatoryinTACarmafter230 patientswererandomised.TheincidenceofGrade 4neutropen

ia, febrileneutropeniaandneutropenicinfectionwasdecreasedinpatientswhoreceivedprimaryG-CSF 

prophylaxis(seesection4.8).Inbotharms,afterthelastcycleofchemotherapy,patientswithER+ 

and/orPgR+tumoursreceivedtamoxifen20 mgonceadayforupto5years.Adjuvant radiation 

therapywasadministeredaccordingtoguidelinesinplaceatparticipatinginstitutionsandwasgivento 

57.3 %ofpatientswhoreceivedTACand51.2 %ofpatientswhoreceivedFAC. 

 

One primary analysis and one updated analysis were performed. The primary analysis was done when 

all patients had a follow-up of greater than 5 years (median follow-up time of 77 months). The updated 

analysis was performed when all patients had reached their 10 year (median follow up time of 10 years 

and 5 months) follow-up visit (unless they had a DFS event or were lost to follow-up previously). 

Disease-free survival (DFS) was the primary efficacy endpoint and Overall survival (OS) was the 

secondary efficacy endpoint. 

 
At the medianfollow-uptime of 77 months,significantlylongerdisease-freesurvivalfortheTAC 

armcomparedtotheFACarmwasdemonstrated.TAC-treatedpatientshada32 %reductioninthe 

riskofrelapsecomparedtothosetreatedwithFAC(hazardratio = 0.68,95 %CI(0.49–0.93), p = 0.01).At 

themedian follow up time of 10 years and 5 months, TAC-treated patients had a 16.5 % reduction in 

therisk of relapse compared to those treated with FAC (hazard ratio = 0.84, 95 % CI (0.65–

1.08),p = 0.1646). DFS data were not statistically significant but were still associated with a positive 

trend infavour of TAC. 

 

At the median follow-up time of 77 months, overallsurvival(OS)waslongerintheTACarmwithTAC-

treatedpatientshavinga 

24 %reductionintheriskofdeathcomparedtoFAC(hazardratio = 0.76,95 %CI(0.46–1.26, 

p = 0.29).However,thedistributionofOSwasnotsignificantlydifferentbetweenthe2 groups. 

At the median follow up time of 10 years and 5 months, TAC-treated patients had a 9 % reduction in 

the risk of death compared to FAC-treated patients (hazard ratio = 0.91, 95 % CI (0.63–1.32)). 

The survival rate was 93.7 % in the TAC arm and 91.4 % in the FAC arm, at the 8 year follow-up 

timepoint, and 91.3 % in the TAC arm and 89 % in the FAC arm, at the 10 year follow-up timepoint. 

 

The positive benefit risk ratio for TAC compared to FAC remained unchanged 

 

TAC-treated patient subsets according to prospectively defined major prognostic factors were 

analysedin the primary analysis (at the median follow-up time of 77 months) (see table below): 

 

SubsetAnalyses-AdjuvantTherapyinPatientswithNode-negativeBreastCancerStudy(Intent-to-

TreatAnalysis) 

 
 

 

Patientsubset 

Numberofpatientsin

TACgroup 

DiseaseFreeSurvival 

Hazardratio* 95 %CI 

Overall 539 0.68 0.49-0.93 

Agecategory1 
< 50years 

≥ 50years 

 

260 

279 

 

0.67 

0.67 

 

0.43-1.05 

0.43-1.05 

Agecategory2 
< 35years 

≥ 35years 

 

42 

497 

 

0.31 

0.73 

 

0.11-0.89 

0.52-1.01 

Hormonalreceptorstatus 
Negative 

Positive 

 

195 

344 

 

0.70 

0.62 

 

0.45-1.1 

0.4-0.97 

Tumoursize 
≤ 2cm 

> 2cm 

 

285 

254 

 

0.69 

0.68 

 

0.43-1.1 

0.45-1.04 



Page 32 of 46 
 

 

Patientsubset 

Numberofpatientsin

TACgroup 

DiseaseFreeSurvival 

Hazardratio* 95 %CI 

Histologicalgrade 
Grade1(includesgradenotassessed) 

Grade2 

Grade3 

 

64 

216 

259 

 

0.79 

0.77 

0.59 

 

0.24-2.6 

0.46-1.3 

0.39-0.9 

Menopausalstatus 
Pre-Menopausal 

Post-Menopausal 

 

285 

254 

 

0.64 

0.72 

 

0.40-1.0 

0.47-1.12 
*ahazardratio (TAC/FAC)of less than 1 indicatesthat TAC is associatedwith alongerdiseasefree 

survival compared toFAC. 

 
Exploratorysubgroupanalysesfordisease-freesurvivalforpatientswhomeetthe2009St. 

Gallenchemotherapycriteria–(ITTpopulation)wereperformedandpresentedherebelow 
 

Subgroups 

TAC 

(n=539) 

FAC 

(n=521) 

Hazard ratio 

(TAC/FAC) 

(95 % CI) p-value 

 

Meeting relative indication for 

chematherapy
a
 

    

No 18/214 

(8.4 %) 

 

26/227 

(11.5 %) 

0.796  

(0.434-1.459) 

0.4593 

Yes 48/325 

(14.8 %) 

69/294 

(23.5 %) 

 

0.606  

(0.42-0.877) 

0.0072 

TAC = docetaxel,doxorubicinand cyclophosphamide 

FAC = 5-fluorouracil,doxorubicinand cyclophospamide 

CI = confidence interval 

ER = oestrogenreceptor 

PR = progesteronereceptor 
a
ER/PR-negativeor Grade3or tumour size >5cm 

 

TheestimatedhazardratiowasusingCoxproportionalhazardmodelwithtreatmentgroupasthefactor. 

 

Docetaxelassingleagent 

 

TworandomisedphaseIIIcomparativestudies,involvingatotalof326 alkylatingor 

392 anthracyclinefailuremetastaticbreastcancerpatients,havebeenperformedwithdocetaxelatthe 

recommendeddoseandregimenof100 mg/m
2
every3 weeks. 

 

Inalkylating-failurepatients,docetaxelwascomparedtodoxorubicin(75 mg/m
2
every3 weeks). 

Withoutaffectingoverallsurvivaltime(docetaxel15 monthsvs.doxorubicin14 months,p = 0.38)or 

timetoprogression(docetaxel27 weeksvs.doxorubicin23 weeks,p = 0.54),docetaxelincreased 

responserate(52 %vs.37 %,p = 0.01)andshortenedtimetoresponse(12 weeksvs.23 weeks, 

p = 0.007).Threedocetaxelpatients(2 %)discontinuedthetreatmentduetofluidretention,whereas 

15 doxorubicinpatients(9 %)discontinuedduetocardiactoxicity(threecasesoffatalcongestiveheart 

failure). 

 

Inanthracycline-failurepatients,docetaxelwascomparedtothecombinationofmitomycinCand 

vinblastine(12 mg/m
2
every6 weeksand6 mg/m

2
every3 weeks).Docetaxelincreasedresponserate 

(33 %vs.12 %,p < 0.0001),prolongedtimetoprogression(19 weeksvs.11 weeks,p = 0.0004)and 

prolongedoverallsurvival(11 monthsvs.9 months,p = 0.01). 
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DuringthesetwophaseIIIstudies,thesafetyprofileofdocetaxelwasconsistentwiththesafetyprofile 

observedinphaseIIstudies(seesection4.8). 

 

Anopen-label,multi-centre,randomisedphaseIIIstudywasconductedtocomparedocetaxel 

monotherapyandpaclitaxelinthetreatmentofadvancedbreastcancerinpatientswhoseprevious 

therapyshouldhaveincludedananthracycline.Atotalof449 patientswererandomisedtoreceive 

eitherdocetaxelmonotherapy100 mg/m
2
asa1 hourinfusionorpaclitaxel175 mg/m

2
asa3 hour 

infusion.Bothregimenswereadministeredevery3 weeks. 

Withoutaffectingtheprimaryendpoint,overallresponserate(32 %vs25 %,p = 0.10),docetaxel 

prolongedmediantimetoprogression(24.6 weeksvs15.6 weeks;p< 0.01)andmediansurvival 

(15.3 monthsvs12.7 months;p = 0.03). 

Moregrade3/4adverseeventswereobservedfordocetaxelmonotherapy(55.4 %)comparedto 

paclitaxel(23.0 %). 

 

Docetaxelincombinationwithdoxorubicin 

 

OnelargerandomisedphaseIIIstudy,involving429 previouslyuntreatedpatientswithmetastatic 

disease,hasbeenperformedwithdoxorubicin(50 mg/m
2
)incombinationwithdocetaxel(75 mg/m

2
) 

(ATarm)versusdoxorubicin(60 mg/m
2
)incombinationwithcyclophosphamide(600 mg/m

2
) 

(ACarm).Bothregimenswereadministeredonday1every3weeks. 

 

 Timetoprogression(TTP)wassignificantlylongerintheATarmversusACarm,p = 0.0138. 

ThemedianTTPwas37.3weeks(95 %CI:33.4–42.1)inATarmand31.9weeks(95 %CI:27.4–

36.0)inACarm. 

 Overallresponserate(ORR)wassignificantlyhigherintheATarmversusACarm,p = 0.009. 

TheORRwas59.3 %(95 %CI:52.8–65.9)inATarmversus46.5 %(95 %CI:39.8–53.2)inACarm. 

 

Inthisstudy,ATarmshowedahigherincidenceofsevereneutropenia(90 %versus68.6 %),febrile 

neutropenia(33.3 %versus10 %),infection(8 %versus2.4 %),diarrhoea(7.5 %versus1.4 %),asthenia 

(8.5 %versus2.4 %),andpain(2.8 %versus0 %)thanACarm.Ontheotherhand,ACarmshoweda 

higherincidenceofsevereanaemia(15.8 %versus8.5 %)thanATarm,and,inaddition,ahigher 

incidenceofseverecardiactoxicity:congestiveheartfailure(3.8 %versus2.8 %),absoluteLVEF 

decrease≥20 %(13.1 %versus6.1 %),absoluteLVEFdecrease≥30 %(6.2 %versus1.1 %).Toxic 

deathsoccurredin1patientintheATarm(congestiveheartfailure)andin4 patientsintheACarm 

(1duetosepticshockand3duetocongestiveheartfailure). 

Inbotharms,qualityoflifemeasuredbytheEORTCquestionnairewascomparableandstableduringtreatment

andfollow-up. 

 
Docetaxelincombinationwithtrastuzumab 

 

Docetaxelincombinationwithtrastuzumabwasstudiedforthetreatmentofpatientswithmetastatic 

breastcancerwhosetumoursoverexpressHER2,andwhopreviouslyhadnotreceivedchemotherapy 

formetastaticdisease.Onehundredeightysixpatientswererandomisedtoreceivedocetaxel(100 mg/m
2
)with

orwithouttrastuzumab;60 %ofpatientsreceivedprioranthracycline-basedadjuvant 

chemotherapy.Docetaxelplustrastuzumabwasefficaciousinpatientswhetherornottheyhadreceivedpriorad

juvantanthracyclines.ThemaintestmethodusedtodetermineHER2positivity in this 

pivotalstudywasimmunohistochemistry(IHC).Aminorityofpatientsweretestedusing fluorescencein-

situhybridization(FISH).Inthisstudy,87 %ofpatientshaddiseasethatwasIHC3+, 

and95 %ofpatientsenteredhaddiseasethatwasIHC3+and/orFISHpositive.Efficacyresultsaresummarisedi

nthefollowingtable: 

 

Parameter Docetaxel plus trastuzumab
1
 

n = 92 

Docetaxel
1 

n = 94 

Response rate  

(95 % CI) 

61 % 

(50-71) 

34 % 

(25-45) 
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Median duration of response(months)  

(95 % CI) 

11.4 

(9.2-15.0) 

5.1 

(4.4-6.2) 

Median TTP (months) 

(95 % CI) 

10.6 

(7.6-12.9) 

5-7 

(5.0-6.5) 

Median survival (months) 

(95 % CI) 

30.5
2 

(26.8-ne) 

22.1
2 

(17.6-28.9) 
TTP = timetoprogression;“ne”indicatesthatitcouldnotbeestimatedoritwasnotyetreached. 
1
Fullanalysisset(intent-to-treat) 

2
Estimatedmediansurvival 

 

Docetaxelincombinationwithcapecitabine 

 

Datafromone multi-centre,randomised,controlledphaseIIIclinicalstudysupporttheuseofdocetaxel 

incombinationwithcapecitabinefortreatmentofpatientswithlocallyadvancedormetastaticbreast 

cancerafterfailureofcytotoxicchemotherapy,includingananthracycline.Inthisstudy,255patients 

wererandomisedtotreatmentwithdocetaxel(75 mg/m
2
as 

a1 hourintravenousinfusionevery3 weeks)andcapecitabine(1250 mg/m
2
twicedailyfor2weeksfollowedby 

1-weekrestperiod). 

256patientswererandomisedtotreatmentwithdocetaxelalone(100 mg/m
2
as a1hourintravenous 

infusionevery3weeks).Survivalwassuperiorinthedocetaxel+capecitabinecombinationarm 

(p = 0.0126).Mediansurvivalwas442days(docetaxel+capecitabine)vs.352days(docetaxelalone). 

Theoverallobjectiveresponseratesintheall-randomisedpopulation(investigatorassessment)were 

41.6 %(docetaxel+capecitabine)vs.29.7 %(docetaxelalone);p = 0.0058.Timetoprogressive 

diseasewassuperiorinthedocetaxel+capecitabinecombinationarm(p<0.0001).Themediantime 

toprogressionwas186days(docetaxel+capecitabine)vs.128days(docetaxelalone). 

 

Non-smallcelllungcancer 

 

Patientspreviouslytreatedwithchemotherapywithorwithoutradiotherapy 

 

InaphaseIIIstudy,inpreviouslytreatedpatients,timetoprogression(12.3weeksversus 7 weeks) and 

overallsurvivalweresignificantlylongerfordocetaxelat75 mg/m
2
comparedtoBestSupportive Care.The1-

yearsurvivalratewasalsosignificantlylongerindocetaxel(40 %)versusBSC(16 %). Therewaslessuseof 

morphinicanalgesic(p < 0.01),non-morphinicanalgesics(p < 0.01),other disease-

relatedmedicinalproducts(p = 0.06)andradiotherapy(p < 0.01)inpatientstreatedwithdocetaxelat75 mg/m
2
comparedtothosewithBSC. 

Theoverallresponseratewas6.8 %intheevaluablepatients,andthemediandurationofresponsewas26.1 wee

ks. 

 

Docetaxel incombinationwithplatinumagentsinchemotherapy-naïvepatients 

 

InaphaseIIIstudy,1218patientswithunresectablestageIIIBorIVNSCLC,withKPSof70 %or 

greater,andwhodidnotreceivepreviouschemotherapyforthiscondition,wererandomisedtoeither 

docetaxel(T)75 mg/m
2
as a1hourinfusionimmediatelyfollowedby cisplatin(Cis)75 mg/m

2
over 30–

60minutesevery3weeks(TCis),docetaxel75 mg/m
2
asa1hourinfusionincombinationwith 

carboplatin(AUC6 mg/ml.min)over30–

60minutesevery3weeks,orvinorelbine(V)25 mg/m
2
administeredover6–

10minutesondays1,8,15,22followedby cisplatin100 mg/m
2 
administeredon 

day1ofcyclesrepeatedevery4weeks(VCis). 
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Survivaldata,mediantimetoprogressionandresponseratesfortwoarmsofthestudyare illustrated in 

thefollowingtable: 

 

 TCis 

n = 408 

VCis 

n = 404 

Statisticalanalysis 

Overallsurvival 

(Primaryend-point): 

 Mediansurvival(months) 

 

  1-yearSurvival(%) 

 

  2-yearSurvival(%) 

 

 

11.3 

 

46 

 

21 

 

 

10.1 

 

41 

 

14 

 

 

HazardRatio:1.122 

[97.2 %CI:0.937;1.342]*Treatment

difference:5.4 % 

[95 %CI:-1.1;12.0] 

Treatmentdifference:6.2 % 

[95 % CI:0.2;12.3] 

Mediantimetoprogression(weeks): 22.0 23.0 HazardRatio:1.032 

[95 %CI:0.876;1.216] 

Overallresponserate(%): 31.6 24.5 Treatmentdifference:7.1 % 

[95 %CI:0.7;13.5] 
*:Correctedformultiplecomparisonsandadjustedforstratificationfactors(stageofdiseaseand 

regionoftreatment),basedonevaluablepatientpopulation. 

 

Secondaryend-pointsincludedchangeofpain,globalratingofqualityoflifebyEuroQoL-5D,Lung 

CancerSymptomScale,andchangesinKarnosfkyperformancestatus.Resultsontheseend-points 

weresupportiveoftheprimaryend-pointsresults. 

 

Fordocetaxel/carboplatincombination,neitherequivalentnornon-inferiorefficacycouldbeproven 

comparedtothereferencetreatmentcombinationVCis. 

 

Prostatecancer 

Metastasic castration-resistant prostate cancer 

 

Thesafetyandefficacyofdocetaxelincombinationwithprednisoneorprednisoloneinpatientswithmetastatic 

castration-resistantprostatecancerwereevaluatedinarandomisedmulti-centrephaseIIIstudy (TAX 

327).Atotalof1006patientswithKPS≥ 60wererandomisedtothefollowingtreatmentgroups: 

 Docetaxel75 mg/m
2 
every3weeksfor10cycles. 

 Docetaxel30 mg/m
2
administeredweeklyforthefirst5weeksina6weekcyclefor5 cycles. 

 Mitoxantrone12 mg/m
2 
every3weeksfor10cycles. 

All3regimenswereadministeredincombinationwithprednisoneorprednisolone5 mgtwicedaily, 

continuously. 

 

Patientswhoreceiveddocetaxeleverythreeweeksdemonstratedsignificantlylongeroverallsurvival 

comparedtothosetreatedwithmitoxantrone.Theincreaseinsurvivalseeninthedocetaxelweeklyarmwasnots

tatisticallysignificantcomparedtothemitoxantronecontrolarm.Efficacyendpointsforthedocetaxelarmsver

susthecontrolarmaresummarisedinthefollowingtable: 

 

Endpoint Docetaxelevery3we

eks 

Docetaxeleverywee

k 

Mitoxantroneevery3w

eeks 

Numberofpatients 

Mediansurvival(months) 

95 %CI 

Hazardratio 

95 %CI 

p-value
†

* 

335 

18.9 

(17.0-21.2) 

0.761 

(0.619-0.936) 

0.0094 

334 

17.4 

(15.7-19.0) 

0.912 

(0.747-1.113) 

0.3624 

337 

16.5 

(14.4-18.6) 

-- 

-- 

-- 
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Endpoint Docetaxelevery3we

eks 

Docetaxeleverywee

k 

Mitoxantroneevery3w

eeks 

Numberofpatients 

PSA**responserate(%) 

95 %CI 

p-value* 

291 

45.4 

(39.5-51.3) 

0.0005 

282 

47.9 

(41.9-53.9) 

<0.0001 

300 

31.7 

(26.4-37.3) 

-- 

Numberofpatients 

Painresponserate(%) 

95 %CI 

p-value* 

153 

34.6 

(27.1-42.7) 

0.0107 

154 

31.2 

(24.0-39.1) 

0.0798 

157 

21.7 

(15.5-28.9) 

-- 

Numberofpatients 

Tumourresponserate(%) 

95 %CI 

p-value* 

141 

12.1 

(7.2-18.6) 

0.1112 

134 

8.2 

(4.2-14.2) 

0.5853 

137 

6.6 

(3.0-12.1) 

-- 
†

Stratifiedlogranktest 

*Thresholdforstatisticalsignificance = 0.0175 

**PSA:Prostate-SpecificAntigen 

 

Giventhefactthatdocetaxeleveryweekpresentedaslightlybettersafetyprofilethandocetaxelevery3weeks,it

ispossiblethatcertainpatientsmaybenefitfromdocetaxeleveryweek. 

 

NostatisticaldifferenceswereobservedbetweentreatmentgroupsforGlobalQualityofLife. 

 

Metastatic hormone-sensitive prostate cancer 

 

STAMPEDE study 

 

The safety and efficacy of docetaxel administered concomitantly with standard of care (ADT) in 

patients with high-risk locally advanced or metastatic hormone-sensitive prostate cancer were 

evaluated in a randomised multi-centre, multi-arm multi-stage (MAMS) study with a seamless phase 

II/III design (STAMPEDE – MRC PR08). A total of 1776 male patients were allocated to the 

treatment arms of interest: 

 Standard of care + docetaxel 75 mg/m
2
, administered every 3 weeks for 6 cycles

 Standard of carealone

Docetaxel regimen was administered in combination with prednisone or prednisolone 5 mg twice daily 

continuously. 

Among the 1776 randomised patients 1086 (61 %) had metastatic disease, 362 were randomised to 

docetaxel in combination with standard of care, 724 received standard of care alone. 

 

In these metastatic prostate cancer patients, the median overall survival was significantly longer in 

docetaxel treatment groups than in the standard of care alone group, with a median overall survival 

19 months longer with the addition of docetaxel to standard of care (HR = 0.76, 95 % CI = 0.62–0.92, 

p = 0.005). 

Efficacy results in metastatic prostate cancer patients for docetaxel arm versus control arm are 

summarised in the following table: 
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Efficacy of docetaxel in combination with prednisone or prednisolone and standard of care in the 

treatment of patients with metastatic hormone-sensitive prostate cancer (STAMPEDE). 

 

Endpoint Docetaxel + standard of 

care 
Standard of care alone 

Number of metastatic prostate 

cancer patients 
362 724 

Median overall survival [months] 62 43 

95 % CI 51–73 40–48 

Adjusted hazard ratio 0.76 

95 % IC (0.62–0.92) 

p-value
a
 0.005 

Failure-Free survival
b 

Median [months] 
20.4 12 

95% CI 16.8–25.2 9.6–12 

Adjusted hazard ratio 0.66 

95% CI (0.57–0.76) 

p-value
a
 < 0.001 

a
 p-value calculated from the likelihood ratio test and adjusted for all stratification factors 

(except center and planned hormone therapy) and stratified by trial period 
b
 Failure-free survival: time from randomization to first evidence of at least one of: biochemical 

failure (defined as a rise in PSA of 50 % above the within-24-week nadir and above 4 ng/ml and 

confirmed by retest or treatment); progression either locally, in lymph nodes, or in 

distantmetastases; skeletal-related event; or death from prostate cancer. 

 

CHAARTED study 

 

The safety and efficacy of docetaxel administered at the beginning of androgen-deprivation therapy 

(ADT) in patients with metastatic hormone-sensitive prostate cancer were evaluated in a randomised 

Phase III multi-centre study (CHAARTED). A total of 790 male patients were allocated to the 

2 treatment groups. 

 ADT + docetaxel 75 mg/m
2
 given at the beginning of ADT, administered every 3 weeks for 

6 cycles 

 ADT alone 

The median overall survival was significantly longer in docetaxel treatment group than in the ADT 

alone group, with a median overall survival 13.6 months longer with the addition of docetaxel to ADT 

(hazard ratio (HR) = 0.61, 95 % confidence interval (CI) = 0.47–0.80, p = 0.0003). 

 

Efficacy results or the docetaxel arm versus the control arm are summarised in the following table: 

 

Efficacy of docetaxel and ADT in the treatment of patients with metastatic hormone-sensitive prostate 

cancer (CHAARTED) 

 

Endpoint Docetaxel + ADT ADT alone 

Number of patients 397 393 

Median overall survival [months] 

All patients 
57.6 44.0 

95 % CI 49.1–72.8 34.4–49.1 

Adjusted hazard ratio 0.61 – 

95 % CI (0.47–0.80) – 

p-value
a
 0.0003 – 
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Endpoint Docetaxel + ADT ADT alone 

Progression Free Survival 

Median [months] 
19.8 11.6 

95 % IC 16.7–22.8 10.8–14.3 

Adjusted hazard ratio 0.60 – 

95 % CI 0.51–0.72 – 

p-value* < 0.0001 – 

PSA response** at 6 months–N(%) 127 (32.0) 77 (19.6) 

p-value
a
* < 0.0001 – 

PSA response** at 12 months – N(%) 110 (27.7) 66 (16.8) 

p-value
a
* < 0.0001 – 

Time to castration-resistant prostate cancer
b
 

Median [months] 20.2 11.7 

95 % CI (17.2–23.6) (10.8–14.7) 

Adjusted hazard ratio 0.61 – 

95 % CI (0.51–0.72) – 

p-value
a
* < 0.0001 – 

Time to clinical progression
c
 

Median [months] 33.0 19.8 

95 % CI (27.3–41.2) (17.9–22.8) 

Adjusted hazard ratio 0.61 -- 

95 % CI (0.50–0.75) – 

p-value
a
* < 0.0001 – 

a
:  Time to event variables: Stratified log-rank test. 

 Response rate variables: Fisher’s Exact test 

*: p-value for descriptive purpose 

**: PSA response: Prostate-Specific antigen response: PSA level < 0.2 ng/ml measured for two 

consecutive measurements at least 4 weeks apart 
b
: Time to castration-resistant prostate cancer: time from randomization to PSA progression or 

clinical progression (i.e., increasing symptomatic bone metastases, progression per Response 

Evaluation Criteria in Solid Tumours (RECIST) criteria, or clinical deterioration due to cancer 

per the Investigator’s opinion), whichever occurred first. 
c
: The time to clinical progression: the time from randomization until clinical progression (i.e., 

increased symptoms of bone metastases; progression according to RECIST; or clinical 

deterioration due to cancer according to the investigator’s opinion) 

 

Gastricadenocarcinoma 

 

Amulti-centre,open-label,randomisedstudywasconductedtoevaluatethesafetyandefficacyof 

docetaxelforthetreatmentofpatientswithmetastaticgastricadenocarcinoma,including 

adenocarcinomaofthegastroesophagealjunction,whohadnotreceivedpriorchemotherapyfor 

metastaticdisease.Atotalof445patientswithKPS>70weretreatedwitheitherdocetaxel(T)(75 mg/m
2
onday

1)incombinationwithcisplatin(C)(75 mg/m
2 
onday1)and5-fluorouracil(F) (750 mg/m

2 
perday 

for5days)orcisplatin(100 mg/m
2 
onday1)and5-fluorouracil(1000 mg/m

2 
per day 

for5days).Thelengthofatreatmentcyclewas3weeksfortheTCFarmand4weeksfortheCF arm.The 

mediannumberofcyclesadministeredperpatientwas6(witharangeof1-16)fortheTCF 

armcomparedto4(witharangeof1-12)fortheCFarm.Timetoprogression(TTP)wastheprimary 

endpoint.Theriskreductionofprogressionwas32.1 %andwasassociatedwithasignificantlylonger 

TTP(p = 0.0004)infavouroftheTCFarm.Overallsurvivalwasalsosignificantlylonger(p = 0.0201) 

infavouroftheTCFarmwithariskreductionof mortalityof22.7 %.Efficacyresultsaresummarised 

inthefollowingtable: 
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Efficacyofdocetaxelinthetreatmentofpatientswithgastricadenocarcinoma 

 

Endpoint TCF 
n = 221 

CF 
n = 224 

MedianTTP(months) 

(95 %CI) 

Hazardratio 

(95 %CI) 

*p-value 

5.6 

(4.86-5.91) 

3.7 

(3.45-4.47) 

1.473 

(1.189-1.825) 

0.0004 

Mediansurvival(months) 

(95 %CI) 

2-yearestimate(%) 

Hazardratio 

(95 %CI) 

*p-value 

9.2 

(8.38-10.58) 

18.4 

8.6 

(7.16-9.46) 

8.8 

1.293 

(1.041-1.606) 

0.0201 

Overallresponserate(CR+PR)(%) 

p-value 

36.7 25.4 

0.0106 

Progressivediseaseasbestoverallresponse(%) 16.7 25.9 
*Unstratifiedlog-ranktest 

 

Subgroupanalysesacrossage,genderandraceconsistentlyfavouredtheTCFarmcomparedtotheCF arm. 

 

Asurvivalupdateanalysisconductedwithamedianfollow-uptimeof41.6monthsnolonger showed a 

statistically significant difference although always in favour of the TCF regimen and showed that the 

benefit of TCF over CF is clearly observed between 18 and 30 months of follow up. 

 

Overall,qualityoflife(QoL)andclinicalbenefitresultsconsistentlyindicatedimprovementin favour of 

theTCFarm.PatientstreatedwithTCFhadalongertimeto5 %definitivedeteriorationofglobal 

healthstatusontheQLQ-C30questionnaire(p = 0.0121)andalongertimetodefinitiveworseningof 

Karnofskyperformancestatus(p = 0.0088)comparedtopatientstreatedwithCF. 

 

Headandneckcancer 

 

 Inductionchemotherapyfollowedby radiotherapy(TAX323) 

Thesafetyandefficacyofdocetaxelintheinductiontreatmentofpatientswithsquamouscell 

carcinomaoftheheadandneck(SCCHN)wasevaluatedinaphaseIII, multi-centre,open-label, 

randomisedstudy(TAX323).Inthisstudy,358patientswithinoperablelocallyadvancedSCCHN, 

andWHOperfomancestatus0or1,wererandomisedtooneoftwotreatmentarms.Patientsonthe 

docetaxelarmreceiveddocetaxel(T)75 mg/m
2
followedby cisplatin(P)75 mg/m

2  
followedby 

5-fluorouracil(F)750 mg/m
2
perdayasacontinuousinfusionfor5days.Thisregimenwas 

administeredeverythreeweeksfor4cyclesincaseatleasta minorresponse(≥25 %reductionin 

bidimensionallymeasuredtumoursize)wasobservedafter2cycles.At the end of chemotherapy, with a 

minimal interval of 4 weeks and a maximal interval of 7 weeks, patients whose disease did not progress 

received radiotherapy (RT) according to institutional guidelines for 7 weeks (TPF/RT). 

Patients on the comparator arm received cisplatin (P) 100 mg/m
2
 followed by 5-fluorouracil (F)1000 mg/m

2
 

per day for 5 days. This regimen was administered every three weeks for 4 cycles in case at least a minor 

response (≥ 25 % reduction in bidimensionally measured tumour size) was observed after 2 cycles. 

Attheendofchemotherapy,with a minimalintervalof4weeksanda 

maximalintervalof7weeks,patientswhosediseasedidnot 

progressreceivedradiotherapy(RT)accordingtoinstitutionalguidelinesfor7 weeks(PF/RT).Locoregionalt

herapywithradiationwasdeliveredeither withaconventionalfraction(1.8 Gy-2.0 Gy 

onceaday,5 daysperweekforatotaldoseof66 to 70 Gy),or 

accelerated/hyperfractionatedregimensofradiationtherapy(twiceaday,withaminimum 

interfractionintervalof6 hours,5 daysperweek).Atotalof70 Gywasrecommendedforaccelerated 

regimensand74 Gyforhyperfractionatedschemes.Surgicalresectionwasallowedfollowing 
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chemotherapy,beforeor afterradiotherapy.PatientsontheTPFarmreceivedantibioticprophylaxiswith 

ciprofloxacin500 mgorallytwicedailyfor10 daysstartingonday 5ofeachcycle,or equivalent. 

Theprimaryendpointinthisstudy,progression-freesurvival(PFS),wassignificantlylongerinthe 

TPFarmcomparedtothePFarm,p = 0.0042(medianPFS:11.4vs.8.3 monthsrespectively)withan 

overallmedianfollowuptimeof33.7 months.Medianoverallsurvivalwasalsosignificantlylongerin 

favouroftheTPFarmcomparedtothePFarm(medianOS:18.6 vs.14.5 monthsrespectively)witha 

28 %riskreductionof mortality,p = 0.0128.Efficacyresultsarepresentedinthetablebelow: 

 

EfficacyofdocetaxelintheinductiontreatmentofpatientswithinoperablelocallyadvancedSCCHN(Intent-

to-TreatAnalysis) 

 

Endpoint Docetaxel+ 

Cis+5-FU 

n = 177 

 

Cis+5-FU 

n = 181 

Medianprogressionfreesurvival(months) 

(95 %CI) 

Adjustedhazardratio 

(95 %CI) 

*p-value 

11.4 

(10.1-14.0) 

8.3 

(7.4-9.1) 

0.70 

(0.55-0.89) 

0.0042 

Mediansurvival(months) 

(95 %CI) 

Hazardratio 

(95 %CI) 

**p-value 

18.6 

(15.7-24.0) 

14.5 

(11.6-18.7) 

0.72 

(0.56-0.93) 

0.0128 

Bestoverallresponsetochemotherapy(%)(95 %CI) 

***p-value 

67.8(60.4-74.6) 53.6(46.0-61.0) 

0.006 

Bestoverallresponsetostudytreatment 

[chemotherapy+/-radiotherapy](%)(95 %CI) 

***p-value 

 

72.3(65.1-78.8) 

 

58.6(51.0-65.8) 

0.006 

Mediandurationofresponsetochemotherapy± 

radiotherapy(months) 

(95 %CI) 

Hazardratio 

(95 %CI) 

**p-value 

n = 128 

15.7(13.4-24.6) 

n = 106 

11.7(10.2-17.4) 

0.72 

(0.52-0.99) 

0.0457 

Ahazardratiooflessthan1favoursdocetaxel+cisplatin+5-FU 

*Coxmodel(adjustmentforPrimarytumoursite,TandNclinicalstagesandPSWHO) 

**Logranktest 

***Chi-squaretest 

 

Qualityoflifeparameters 

PatientstreatedwithTPFexperiencedsignificantlylessdeteriorationoftheirGlobalhealthscore 

comparedtothosetreatedwithPF(p = 0.01,usingtheEORTCQLQ-C30scale). 

 

Clinicalbenefitparameters 

Theperformancestatusscale,forheadandneck(PSS-HN)subscalesdesignedto measure 

understandabilityofspeech,abilitytoeatinpublic,andnormalcyofdiet,wassignificantlyinfavourof 

TPFascomparedtoPF. 

MediantimetofirstdeteriorationofWHOperformancestatuswassignificantlylongerintheTPFarm 

comparedtoPF.Painintensityscoreimprovedduringtreatmentinbothgroupsindicatingadequatepainmanag

ement. 

 

 Inductionchemotherapyfollowedby chemoradiotherapy(TAX324) 

Thesafetyandefficacyofdocetaxelintheinductiontreatmentofpatientswithlocallyadvanced 

squamouscellcarcinomaoftheheadandneck(SCCHN)wasevaluatedinarandomised,multi-centre open-

label,phaseIIIstudy(TAX324).Inthisstudy,501 patients,withlocallyadvancedSCCHN,anda 
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WHOperformancestatusof 0or1,wererandomisedtooneoftwoarms.Thestudypopulation 

comprisedpatientswithtechnicallyunresectabledisease,patientswithlowprobabilityofsurgicalcure 

andpatientsaimingatorganpreservation.Theefficacyandsafetyevaluationsolelyaddressedsurvival 

endpointsandthesuccessoforganpreservationwasnotformallyaddressed.Patientsonthedocetaxel 

armreceiveddocetaxel(T)75 mg/m
2
byintravenousinfusiononday1followedby cisplatin(P) 

100 mg/m
2
administeredas a30-minutetothree-hourintravenousinfusion,followedbythecontinuous 

intravenousinfusionof5-fluorouracil(F)1000 mg/m
2
/dayfromday 1today 4.Thecycleswererepeated 

every3 weeksfor3 cycles.Allpatientswhodidnothaveprogressivediseaseweretoreceive 

chemoradiotherapy(CRT)asperprotocol(TPF/CRT).Patientsonthecomparatorarmreceivedcisplatin(P)10

0 mg/m
2
asa30 minutetothree-hourintravenousinfusiononday1followedbythecontinuous 

intravenousinfusionof5-fluorouracil(F)1000 mg/m
2
/dayfromday1today5.Thecycles 

wererepeatedevery3weeksfor3 cycles.Allpatientswhodidnothaveprogressivediseasewereto 

receiveCRTasperprotocol(PF/CRT). 

Patientsinbothtreatmentarmsweretoreceive7 weeksofCRTfollowinginductionchemotherapywith 

aminimumintervalof3 weeksandnolaterthan8 weeksafterstartofthelastcycle(day 22today 56of 

lastcycle).Duringradiotherapy,carboplatin(AUC1.5)wasgivenweeklyasaone-hourintravenous 

infusionforamaximumof 7 doses.Radiationwasdeliveredwithmegavoltageequipmentusingonce 

dailyfractionation(2 Gyperday,5 daysperweekfor7 weeks,foratotaldoseof 70–

72 Gy).Surgeryontheprimarysiteofdiseaseand/orneckcouldbeconsideredatanytimefollowing 

completionofCRT.Allpatientsonthedocetaxel-containingarmofthestudyreceivedprophylactic 

antibiotics.Theprimaryefficacyendpointinthisstudy,overallsurvival(OS)wassignificantlylonger (log-

ranktest,p = 0.0058)withthedocetaxel-

containingregimencomparedtoPF(medianOS:70.6 versus30.1 monthsrespectively),witha30 %riskreduc

tioninmortalitycomparedtoPF(hazardratio (HR) = 0.70,95 %confidenceinterval(CI) = 0.54–

0.90)withanoverallmedianfollowuptimeof41.9 months.Thesecondaryendpoint,PFS,demonstrateda29 %

riskreductionofprogressionordeathanda22 monthimprovementinmedianPFS(35.5 monthsforTPFand13.

1forPF).Thiswas also statistically significantwithanHRof0.71;95 %CI0.56–0.90;log-ranktest 

p = 0.004.Efficacyresultsarepresentedinthetablebelow: 

 

EfficacyofdocetaxelintheinductiontreatmentofpatientswithlocallyadvancedSCCHN(Intent-to-

TreatAnalysis) 

 

Endpoint Docetaxel+ Cis+5-FU 

n = 255 

Cis+5-FU 

n = 246 

Medianoverallsurvival(months) 

(95 %CI) 

Hazardratio: 

(95 %CI) 

*p-value 

70.6 

(49.0-NA) 

30.1 

(20.9-51.5) 

0.70 

(0.54-0.90) 

0.0058 

MedianPFS(months) 

(95 %CI) 

Hazardratio: 

(95 %CI) 

**p-value 

35.5 

(19.3-NA) 

13.1 

(10.6-20.2) 

0.71 

(0.56-0.90) 

0.004 

Bestoverallresponse(CR+PR)tochemother

apy(%) 

(95 %CI) 

***p-value 

 

71.8 

(65.8-77.2) 

 

64.2 

(57.9-70.2) 

0.070 

Bestoverallresponse(CR+PR)tostudy 

treatment[chemotherapy ± 

chemoradiotherapy](%) 

(95 %CI) 

***p-value 

 

76.5 

(70.8-81.5) 

 

71.5 

(65.5-77.1) 

0.209 

Ahazardratiooflessthan1favoursdocetaxel+cisplatin+fluorouracil 

*un-adjustedlog-ranktest 

**un-adjustedlog-ranktest,notadjustedformultiplecomparisons 
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***Chisquaretest,notadjustedformultiplecomparisons 

NA: notapplicable 

 

Paediatric population 

 

The European Medicines Agency has waived the obligation to submit the results of studies with 

docetaxel in all subsets of the paediatric population in breast cancer, non-small cell lung 

cancer,prostate cancer, gastric carcinoma and head and neck cancer, not including type II and III 

lessdifferentiated nasopharyngeal carcinoma (see section 4.2 for information on paediatric use). 

 
5.2 Pharmacokinetic properties 

 

Absorption 

 

Thepharmacokineticsofdocetaxelhavebeenevaluatedincancerpatientsafteradministrationof20-115 mg/m
2
inphaseIstudies.Thekineticprofileofdocetaxelisdoseindependentandconsistent withathree-

compartmentpharmacokineticmodelwithhalflivesfortheα, β and γ(terminal) phasesof4 min, 

36 minandbetween 11.1 h and 17.5 h,respectively, when sampled up to 24 hours. An additional study 

assessing the pharmacokinetics of docteaxel at similar doses (75 – 100 mg/m
2
) in patients, but over a 

longer time interval (over 22 days) found a longer mean teminal elimination half life between 91 and 

120 hours.Thelatephaseisdue,inpart,toarelativelysloweffluxofdocetaxel 

fromtheperipheralcompartment. 

 

Distribution 

 

Followingtheadministrationofa100 mg/m
2
dosegivenasa one-

hourinfusionameanpeakplasmalevelof3.7 µg/mlwasobtainedwithacorrespondingAUCof 

4.6 h µg/ml.Meanvaluesfortotalbodyclearanceandsteady-statevolumeofdistributionwere 

21 l/h/m
2
and113 l,respectively.Interindividualvariationintotalbodyclearancewasapproximately 

50 %.Docetaxelis morethan95 %boundtoplasmaproteins. 

 

Elimination 

 

Astudyof
14

C-docetaxelhasbeenconductedinthreecancerpatients.Docetaxelwaseliminatedinboth 

theurineandfaecesfollowingcytochromeP450-mediatedoxidativemetabolismofthetert-butylester 

group,withinsevendays,theurinaryandfaecalexcretionaccountedforabout6 %and75 %ofthe 

administeredradioactivity,respectively.About80 %oftheradioactivityrecoveredinfaecesisexcreted 

duringthefirst48 hoursasonemajorinactivemetaboliteand3 minorinactivemetabolitesandverylowamount

sofunchangedmedicinalproduct. 

 

Special populations 

 

Age and gender 

Apopulationpharmacokineticanalysishasbeenperformedwithdocetaxelin577 patients. 

PharmacokineticparametersestimatedbythemodelwereveryclosetothoseestimatedfromphaseI 

studies.Thepharmacokineticsofdocetaxelwerenotalteredbytheageorsexofthepatient. 

 

Hepatic impairment 

Inasmall numberofpatients(n = 23)withclinicalchemistrydatasuggestiveof mildto moderateliverfunction 

impairment(ALT,AST≥ 1.5timestheULNassociatedwithalkalinephosphatase≥ 2.5 timesthe 

ULN),totalclearancewasloweredby27 %onaverage(seesection4.2). 

 

Fluid retention 

Docetaxelclearancewasnot 

modifiedinpatientswithmildtomoderatefluidretentionandtherearenodataavailableinpatientswith 

severefluidretention. 
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Combination therapy 

 

Doxorubicin 

Whenusedincombination,docetaxeldoesnotinfluencetheclearanceofdoxorubicinandtheplasma 

levelsofdoxorubicinol(adoxorubicinmetabolite).Thepharmacokineticsofdocetaxel, doxorubicin and 

cyclophosphamidewerenotinfluencedby theirco-administration. 

 
Capecitabine 

PhaseIstudyevaluatingtheeffectofcapecitabineonthepharmacokineticsofdocetaxelandviceversa 

showednoeffectby capecitabineonthepharmacokineticsofdocetaxel(CmaxandAUC)andno effectby 

docetaxelonthepharmacokineticsofarelevantcapecitabinemetabolite5’-DFUR. 

 
Cisplatin 

Clearanceofdocetaxelincombinationtherapywithcisplatinwassimilartothatobservedfollowing 

monotherapy.Thepharmacokineticprofileofcisplatinadministeredshortlyafterdocetaxelinfusionis 

similartothatobservedwithcisplatinalone. 

 
Cisplatin and 5-fluorouracil 

Thecombinedadministrationofdocetaxel,cisplatinand5-fluorouracilin12patientswithsolid 

tumourshadnoinfluenceonthepharmacokineticsofeachindividualmedicinalproduct. 

 
Prednisone and dexamethasone 

Theeffectofprednisoneonthepharmacokineticsofdocetaxeladministeredwithstandard 

dexamethasonepremedicationhasbeenstudiedin42patients. 

 

Prednisone 

Noeffectofprednisoneonthe pharmacokineticsofdocetaxelwasobserved. 

 

5.3 Preclinical safety data 

 

Thecarcinogenicpotentialofdocetaxelhasnotbeenstudied. 

Docetaxelhasbeenshowntobegenotoxic by an aneugenic mechanism 

intheinvitromicronucleusandchromosomeaberration testinCHO-

K1cellsandintheinvivomicronucleustestinthemouse.However,itdidnotinduce 

mutagenicityintheAmestestortheCHO/HGPRTgenemutationassay.Theseresultsareconsistent 

withthepharmacologicalactivityofdocetaxel. 

 
Undesirableeffectsonthetestisobservedinrodenttoxicitystudiessuggestthatdocetaxelmayimpair 

malefertility. 

 

 

6. PHARMACEUTICAL PARTICULARS 

 

6.1 List of excipients 

 

Polysorbate 80 

Ethanol anhydrous 

Citric acid 

 

6.2 Incompatibilities 

 

Thismedicinalproductmustnotbemixedwithothermedicinalproductsexceptthosementionedinsection6.6. 
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6.3 Shelf life 

 

Unopened vial 

12 months 

 

After opening of the vial 

Each vial is for single use. From a microbiological point of view, the product should be used 

immediately after opening. If not used immediately, in-usestorage times and conditions prior to use are 

the responsibility of the user and would normally not be longer than 24 hours at 2 to 8 °C. 

Chemical and physical in-use stability has been demonstrated for 4 weeks at 2 to 8 °C.  

 

Once added to the infusion bag 

From a microbiological point of view, the product should be used immediately. If not used 

immediately, in-usestorage times and conditions prior to use are the responsibility of the user and 

would normally not be longer than 24 hours at 2 to 8°C, unless the dilution has taken place in 

controlled and validated aseptic condtions. 

Chemical and physical in-use stability has been demonstrated in polyolefin bags for 72 hours at 2 to 

8 °C and for 8 hours at 25 °C. 

 

Docetaxel infusion solution is supersaturated, therefore may crystallise over time. If crystals 

appear,the solution must no longer be used and shall be discarded. 

 

6.4 Special precautions for storage 

 

Do not store above 30 °C. 

Store in the original package in order to protect from light. 

Do not freeze. 

 

For storage conditions of the diluted medicinal product, see section 6.3. 

 

6.5 Nature and contents of container 

 

Clear glass (type I) vial with chlorobutyl rubber stopper, analuminium seal and a plastic flip-off cap 

containing1 ml of concentrate. 

Clear glass (type I) vial with chlorobutyl rubber stopper,an aluminium seal and a plastic flip-off cap 

containing 4 ml of concentrate. 

Clear glass (type I) vial with chlorobutyl rubber stopper,an aluminium seal and a plastic flip-off cap 

containing 8 ml of concentrate. 

 

Each box contains one vial. 

 

Not all pack sizes may be marketed. 

 

6.6 Special precautions for disposal and other handling 

 

Docetaxel is an antineoplastic agent and, as with other potentially toxic compounds, caution should be 

exercised when handling it and preparing docetaxel solutions. The use of gloves isrecommended. 

 

If docetaxel concentrate or infusion solution should come into contact with skin, wash immediately 

and thoroughly with soap and water. If docetaxel concentrate or infusion solution should come into 

contact with mucous membranes, wash immediately and thoroughly with water. 
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Preparation for the intravenous administration 

 

Preparation of the infusion solution 

DO NOT use other docetaxel medicinal products consisting of 2 vials (concentrate and solvent)with 

this medicinal product 

 Docetaxel AqVida 20 mg/ml concentrate for solution for infusion, which contains only 1 vial 

with 1 ml (20 mg/1 ml). 

 Docetaxel AqVida 20 mg/ml concentrate for solution for infusion, which contains only 1 vial 

with 4 ml (80 mg/4 ml). 

 Docetaxel AqVida 20 mg/ml concentrate for solution for infusion, which contains only 1 vial 

with 8 ml(160 mg/8 ml). 

 

Docetaxel AqVida20 mg/ml concentrate for solution for infusion requires NO prior dilution with 

a solvent and is ready to add to the infusion solution. 

 

Eachvialisofsingleuseandshouldbeusedimmediately. 

 

Ifthevialsarestoredunderrefrigeration,allowtherequirednumberofboxesofDocetaxel 

concentrateforsolutionforinfusiontostandat 20–25 °Cfor5 minutesbeforeuse. 

 

Morethanonevialofdocetaxelconcentrateforsolutionforinfusionmaybenecessarytoobtain 

therequireddoseforthepatient.Asepticallywithdrawtherequiredamountofdocetaxel 

concentrateforsolutionforinfusionusingacalibratedsyringe fitted with a 21G needle. 

 
Each ml of the medicinal product contains 20 mg docetaxel. 

 
Therequiredvolumeofdocetaxelconcentrateforsolutionforinfusionmustbeinjectedvia a single 

injection(oneshot)intoa250 mlinfusionbagorbottlecontainingeither5 %glucosesolutionorsodiumchlorid

e9 mg/ml(0.9 %)solutionforinfusion. 

 

Ifadosegreaterthan190 mgofdocetaxelisrequired,usealargervolumeoftheinfusionvehicleso 

thataconcentrationof0.74 mg/mldocetaxelisnotexceeded. 

 
Mixtheinfusionbagorbottlemanuallyusinga rockingmotion. 

 
Theinfusionbagsolutionshouldbeusedwithin8 hoursbelow 25 °Cincludingtheonehour infusion to 

thepatient. 

 

Although contact time is very short, only non-PVC tubing and administration sets are recommended 

for use as precaution. 

 

Aswithallparenteralproducts,Docetaxel 

AqVidainfusionsolutionshouldbevisuallyinspectedpriortouse,solutionscontainingaprecipitateshouldbed

iscarded. 

 

Anyunusedmedicinal productorwastematerialshouldbedisposedofinaccordancewithlocalrequirements. 

 

 

7. MARKETING AUTHORISATION HOLDER 

 

AqVida GmbH 

Kaiser-Wilhelm-Str. 89 

20355 Hamburg 

Germany 
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